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The test results relate only to the samples tested.

The test results shown in the test report are traceable to the national/international standard through the
calibration report of the equipment and evaluated measurement uncertainty herein.

This report must not be used to claim product endorsement by TAF or any agency of the government.

The test report shall not be reproduced without the written approval of DEKRA Testing and Certification Co., Ltd.
Measurement uncertainties evaluated for each testing system and associated connections are given here to provide the
system information for reference. Compliance determinations do not take into account measurement uncertainties for
each testing system, but are based on the results of the compliance measurement.
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1. GENERAL INFORMATION

1.1. EUT Description

Product Name

Intel® Wi-Fi 6 AX201

Trade Name intel

FCCID. PDY9AX20ING

Model No. AX20INGW

Frequency Range 802.11a/n/ac/ax-20: 5180-5320MHz, 5500-5700MHz, 5720MHz, 5745-5825MHz

802.11n/ac/ax-40: 5190-5310MHz, 5510-5670MHz, 5710MHz, 5755-5795MHz
802.11ac/ax-80: 5210-5290MHz, 5530-5690MHz, 5775MHz
802.11ac/ax-160: 5250MHz, 5570MHz

Number of Channels

802.11a/n/ac/ax-20: 25CH
802.11n/ac/ax-40: 12CH
802.11ac/ax-80: 6CH
802.11ac/ax-160: 2CH

Data Rate 802.11a: 6 - 54Mbps
802.11n: up to 300Mbps
802.11ac: up to 1733.3Mbps
802.11ax: up to 2402Mbps
Type of Modulation 802.11a/n/ac/ax: OFDM, OFDMA, BPSK, QPSK, 16QAM, 64QAM, 256QAM,
1024QAM
Antenna type PIFA Antenna
Channel Control Auto

Antenna Gain

Refer to the table “Antenna List”

Power Adapter (1)

MFR: FSP, M/N: FSP230-AJAS3-1

Input: AC 100-240V~, 3A, 50-60Hz

Output: 19.5V=11.79A, 230.0W

Cable Out: Non-shielded, 1.2m, with two ferrite cores bonded.
Power Cord: Non-shielded, 1.8m

Power Adapter (2)

MFR: FSP, M/N: FSP180-AJBN3

Input: AC 100-240V~, 2.3A, 50-60Hz

Output: 19.5V=9.23A, 180.0W

Cable Out: Non-shielded, 1.75m, with one ferrite core bonded.
Power Cord: Non-shielded, 1.8m

Antenna List

No. [Manufacturer

Part No. Antenna Type Peak Gain

1 |Auden

PIFA Antenna 5.18dBi For 5.15~5.25GHz
5.52dBi For 5.25~5.35GHz
5.76dBi For 5.47~5.725GHz

4.24dBi For 5.725~5.85GHz

ANTRGS5D123-1801 (Main)

Auden

PIFA Antenna 4.09dBi For 5.15~5.25GHz
4.09dBi For 5.25~5.35GHz
3.58dBi For 5.47~5.725GHz

5dBi For 5.725~5.85GHz

ANTRG5D123-1801 (Aux)

Note: The antenna of EUT is conforming to FCC 15.203.
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802.11a/n/ac/ax-20MHz Center Working Frequency of Each Channel:

Channel Frequency

Channel 036: 5180 MHz

Channel 052
Channel 100
Channel 116
Channel 132
Channel 149
Channel 165

: 5260 MHz
: 5500 MHz
: 5580 MHz
: 5660 MHz
: 5745 MHz
: 5825 MHz

Channel Frequency
Channel 040: 5200 MHz
Channel 056: 5280 MHz
Channel 104: 5520 MHz
Channel 120: 5600 MHz
Channel 136: 5680 MHz
Channel 153: 5765 MHz

Channel

Channel 044:
Channel 060:
Channel 108:
Channel 124:
Channel 140:
Channel 157:

Frequency
5220 MHz
5300 MHz
5540 MHz
5620 MHz
5700 MHz
5785 MHz

Channel

Channel 048:
Channel 064:
Channel 112:
Channel 128:
Channel 144:
Channel 161:

Frequency
5240 MHz
5320 MHz
5560 MHz
5640 MHz
5720 MHz
5805 MHz

802.11n/ac/ax-40MHz Center Working Frequency of Each Channel:

Channel Frequency
Channel 038: 5190 MHz
Channel 102: 5510 MHz
Channel 134: 5670 MHz

Channel Frequency
Channel 046: 5230 MHz
Channel 110: 5550 MHz
Channel 142: 5710 MHz

Channel

Channel 054:
Channel 118:
Channel 151:

Frequency
5270 MHz
5590 MHz
5755 MHz

Channel

Channel 062:
Channel 126:
Channel 159:

Frequency
5310 MHz
5630 MHz
5795 MHz

802.11ac/ax-80MHz Center Working Frequency of Each Channel:

Channel Frequency Channel Frequency Channel
Channel 042: 5210 MHz Channel 058: 5290 MHz Channel 106:
Channel 138: 5690 MHz Channel 155: 5775 MHz

Frequency Channel Frequency
5530 MHz Channel 122: 5610 MHz

802.11ac/ax-160MHz Center Working Frequency of Each Channel:

Channel Frequency Channel Frequency
Channel 50: 5250 MHz Channel 114: 5570 MHz
Note:

1. This device is an Intel® Wi-Fi 6 AX201 with a built-in WLAN and Bluetooth transceiver, this report for
5GHz WLAN.
2. This is to request a Class II permissive change for FCC ID: PD9AX201NG, originally granted on
01/28/2019.
The major change filed under this application is:
Change #1: Additional Chassis added, Intel Corporation, Model number: AC57.
Change #2: Addition one antennas, the antenna type is same, the antenna gain is higher than the original
application.
Change #3: Reduce Main and Aux Output Power through the BIOS firmware.
3. Regarding to the operation frequency, the lowest, middle and highest frequency are selected to perform the
test.
4. Lowest and highest data rates are tested in each mode. Only worst case is shown in the report.
These tests were conducted on a sample of the equipment for the purpose of demonstrating compliance of

transmitter with Part 15 Subpart E for Unlicensed National Information Infrastructure devices.
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Test Mode

Mode 1 SISO A: Transmit (802.11a 6Mbps)

Mode 2 SISO A: Transmit (802.11n-20BW 7.2Mbps)

Mode 3 SISO A: Transmit (802.11n-40BW 15Mbps)

Mode 4 SISO A: Transmit (802.11ac-80BW 32.5Mbps)

Mode 5 SISO A: Transmit (802.11ac-160BW 65Mbps)

Mode 6 SISO A: Transmit (802.11ax-20BW 8.6Mbps)

Mode 7 SISO A: Transmit (802.11ax-40BW 17.2Mbps)

Mode 8 SISO A: Transmit (802.11ax-80BW 36Mbps)

Mode 9 SISO A: Transmit (802.11ax-160BW 72.1Mbps)

Mode 10 SISO A:

Transmit (802.11ax-20BW Partial RU)

Mode 11 SISO A:

Transmit (802.11ax-40BW Partial RU)

Mode 12 SISO A:

Transmit (802.11ax-80BW Partial RU)

Mode 13 SISO A:

Transmit (802.11ax-160BW Partial RU)

Mode 14 SISO B:

Transmit (802.11a 6Mbps)

Mode 15 SISO B:

Transmit (802.11n-20BW 7.2Mbps)

Mode 16 SISO B:

Transmit (802.11n-40BW 15Mbps)

Mode 17 SISO B:

Transmit (802.11ac-80BW 32.5Mbps)

Mode 18 SISO B:

Transmit (802.11ac-160BW 65Mbps)

Mode 19 SISO B:

Transmit (802.11ax-20BW 8.6Mbps)

Mode 20 SISO B:

Transmit (802.11ax-40BW 17.2Mbps)

Mode 21 SISO B:

Transmit (802.11ax-80BW 36Mbps)

Mode 22 SISO B:

Transmit (802.11ax-160BW 72.1Mbps)

Mode 23 SISO B:

Transmit (802.11ax-20BW Partial RU)

Mode 24 SISO B:

Transmit (802.11ax-40BW Partial RU)

Mode 25 SISO B:

Transmit (802.11ax-80BW Partial RU)

Mode 26 SISO B:

Transmit (802.11ax-160BW Partial RU)

Mode 27 MIMO: Transmit (802.11n-20BW 14.4Mbps)

Mode 28 MIMO: Transmit (802.11n-40BW 30Mbps)

Mode 29 MIMO: Transmit (802.11ac-80BW 65Mbps)

Mode 30 MIMO: Transmit (802.11ac-160BW 130Mbps)

Mode 31 MIMO: Transmit (802.11ax-20BW 17.2Mbps)

Mode 32 MIMO: Transmit (802.11ax-40BW 34.4Mbps)

Mode 33 MIMO: Transmit (802.11ax-80BW 72.1Mbps)

Mode 34 MIMO: Transmit (802.11ax-160BW 144Mbps)

Mode 35 MIMO: Transmit (802.11ax-20BW Partial RU)

Mode 36 MIMO: Transmit (802.11ax-40BW Partial RU)

Mode 37 MIMO: Transmit (802.11ax-80BW Partial RU)

Mode 38 MIMO: Transmit (802.11ax-160BW Partial RU)
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1.2. Tested System Datails
The types for all equipment, plus descriptions of all cables used in the tested system (including
inserted cards) are:

Product Manufacturer  |Model No. Serial No. Power Cord

1 |Notebook PC DELL Inspiron 15 3000 |GT5JPJ2 N/A

2 Monitor Lenovo A21215FS0 V5DMDO987 Non-Shielded, 1.8m

3 External HDD Transcend TS1TSI25MC F30467-0011 N/A

4 External HDD Transcend TSI1TSJ25H3B  |F21786-0125 N/A

5 Microphone & Earphone |Verbatim C09024VB N/A N/A

6 External HDD Transcend TS1TSJ25H3B  |F21786-0019 N/A

7  |External HDD Transcend TS2TSJ25H3B  |D67704 0082 N/A

Signal Cable Type Signal cable Description

A |LAN Cable Non-shielded, 2m

B |HDMI Cable Shielded, 1.8m

C |USB Cable Shielded, 0.5m, three PCS.

D [Microphone & Earphone Cable Non-shielded, 1.2m

E |USB Cable Shielded, 0.5m
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1.3. Configuration of tested System

Notebool PC

AMierephene
& Earphone

(5]

1.4. EUT Exercise Software

A o e

Setup the EUT as shown in Section 1.3.

(1)
Aonitor
(2)
A
B
( EUT
E
C C
External
HIDD 0
4 External
HDD Fxternal External
4 HDD HIDD
(6} (7]

Execute software “DRTU V22.21070.0.0-OEM.DRTU.12463” on the EUT.

Configure the test mode, the test channel, and the data rate.

Press “OK” to start the continuous Transmit.

Verify that the EUT works properly.
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1.5.

Test Facility
Ambient conditions in the laboratory:
Performed Item Items Required Actual
) o Temperature (°C) 10~40 °C 21.2°C
Radiated Emission —
Humidity (%RH) 10~90 % 56.7 %
) Temperature (°C) 10~40 °C 22.6°C
Conductive -
Humidity (%RH) 10~90 % 50.8%
USA ¢ FCC Registration Number: TW0033
Canada : IC Registration Number: 26930
Site Description Accredited by TAF

Test Laboratory
Address
Performed Location

Phone number
Fax number
Email address
Website

Accredited Number: 3023

DEKRA Testing and Certification Co., Ltd
No. 5-22, Ruishukeng Linkou District, New Taipei City, 24451, Taiwan
No. 26, Huaya 1st Rd., Guishan Dist.,Taoyuan City 333411, Taiwan,

R.O.C.

+886-3-275-7255
+866-3-327-8031
info.tw@dekra.com
http://www.dekra.com.tw
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1.6.

List of Test Equipment

For Conducted measurements / SH2

Equipment Manufacturer |[Model No. Serial No. Cal. Date  |Due. Date
X |Spectrum Analyzer R&S FSV30 103466 2021.12.27 ]2022.12.26
X |Peak Power Analyzer KEYSIGHT |8900B MY51000539  [2021.06.07 ]2022.06.06
X |Power Sensor KEYSIGHT |N1923A MY59240002 ]2021.05.17 |2022.05.16
X |[Power Sensor KEYSIGHT |N1923A MY59240003 [2021.05.17 |2022.05.16
Note:
1. All equipments are calibrated every one year.
2. The test instruments marked with “X” are used to measure the final test results.
3. Test Software version: DEKRA Conduction Test System V9.0.5.
For Radiated measurements / 966-3
Equipment Manufacturer Model No. Serial No. Cal. Date |Due. Date
X |Loop Antenna AMETEK HLA6121 56736 2021.04.14|2022.04.13
X |Bi-Log Antenna SCHWARZBECK [VULB9168 9168-675 2021.08.10{2022.08.10
Horn Antenna ETS-Lindgren 3117 00201259 2021.11.09|2022.11.08
Horn Antenna Com-Power AH-840 101087 2021.06.16]2022.06.15
X |Pre-Amplifier SGH SGH0301-9 20211007-10 [2022.02.22|2023.02.21
Pre-Amplifier EMCI EMCO051835SE 980313 2021.11.24|2022.11.23
Pre-Amplifier EMCI EMCO05820SE 980310 2021.07.07|2022.07.06
Pre-Amplifier EMCI EMC184045SE 980369
Coaxial Cable EMCI EMC102-KM-KM-600 1160314 2021.04.27|2022.04.26
Coaxial Cable EMCI EMC102-KM-KM-7000{170242
Filter MICRO TRONICS|BRM50702 G251 2021.09.16(2022.09.15
Filter MICRO TRONICS |BRM50716 G188 2021.09.16(2022.09.15
X |EMI Test Receiver  |R&S ESR 102793 2021.12.15|2022.12.14
X |Spectrum Analyzer |R&S FSV3044 101113 2022.01.25|2023.02.24
Coaxial Cable SGH HAS800 GD20110222-3
Coaxial Cable SGH SGH18 20110223-1
X [Coaxial Cable SGH SGHIS 20210053 | 202201:052023.01.04
Coaxial Cable SGH SGH18 2021001-18
Note:
1.  All equipments are calibrated every one year.
2. The test instruments marked with “X” are used to measure the final test results.
3. Test Software version: AUDIX e3 V9.
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For Radiated measurements / 966-4

Equipment Manufacturer Model No. Serial No. Cal. Date |Due. Date
Loop Antenna AMETEK HLA6121 56736 2021.04.14(2022.04.13
Bi-Log Antenna SCHWARZBECK |VULB9168 9168-0678 2021.01.29]2022.01.28
X |Horn Antenna ETS-Lindgren 3117 00228113 2021.06.23|2022.06.22
X |Horn Antenna Com-Power AH-840 101100 2021.10.04|12022.10.03
Pre-Amplifier SGH EM330 060736 2021.08.11]2022.08.10
X |Pre-Amplifier SGH PRAMPI118 20200701 2021.08.11]2022.08.10
X |Pre-Amplifier SGH PRAMPO0510 20200703 2021.08.11]2022.08.10
Pre-Amplifier EMCI EMC184045SE 980369
X |Coaxial Cable EMCI EMC102-KM-KM-600 {1160314 2021.04.27|2022.04.26
Coaxial Cable EMCI EMC102-KM-KM-7000{170242
Filter MICRO TRONICS |[BRM50702 G251 2021.09.16]2022.09.15
X |Filter MICRO TRONICS [BRM50716 G188 2021.09.16]2022.09.15
X |Spectrum Analyzer |[R&S FSV3044 101113 2022.01.25|2023.02.24
Coaxial Cable SGH HAS800 GD20110222-6
X |Coaxial Cable SGH SGHI18 2021001-20  |2021.10.04|2022.10.03
Coaxial Cable EMCI EMCCFD400 160214
Note:
1.  All equipments are calibrated every one year.
2. The test instruments marked with “X” are used to measure the final test results.
3.  Test Software version : AUDIX e3 V9.
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1.7.

Uncertainty

Uncertainties have been calculated according to the DEKRA internal document.

The reported expanded uncertainties are based on a standard uncertainty multiplied by a coverage
factor of k=2, providing a level of confidence of approximately 95%.

Measurement uncertainties evaluated for each testing system and associated connections are
given here to provide the system information for reference. Compliance determinations do not
take into account measurement uncertainties for each testing system, but are based on the results

of the compliance measurement.

Test item Uncertainty
) Power Meter Spectrum Analyzer
Maximun conducted output power
+0.91 dB +2.53 dB
Under 1GHz Above 1GHz
Radiated Emission
+4.06 dB +3.73 dB
Under 1GHz Above 1GHz
Band Edge
+4.06 dB +3.73 dB
Duty Cycle +2.31msec

Page: 13 of 515



Report No.: 21C0161R-RFUSWL5V01-A

D DEKRA

2. Maximun conducted output power

2.1. Test Setup

Occupied Bandwidth
RF Cable S
EUT pectrum
[I:D Analyzer
SMA
Connector
Conduction Power Measurement
RF Cable p
EUT ower
[I:D Meter
SMA
Connector
RF Cable S
EUT pectrum
D:D Analyzer
SMA
Connector
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2.2. Limits

For the band 5.15-5.25 GHz,
(i) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output
power over the frequency band of operation shall not exceed 1 W. provided the maximum antenna
gain does not exceed 6 dBi. If transmitting antennas of directional gain greater than 6 dBi are used,
the maximum conducted output power shall be reduced by the amount in dB that the directional gain
of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle above 30 degrees as
measured from the horizon must not exceed 125 mW (21 dBm).
(ii) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output
power over the frequency band of operation shall not exceed 1 W provided the maximum antenna
gain does not exceed 6 dBi. In addition. If transmitting antennas of directional gain greater than 6 dBi
are used, the maximum conducted output power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.
(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum
conducted output power over the frequency band of operation shall not exceed 1 W. Fixed
point-topoint U-NII devices may employ antennas with directional gain up to 23 dBi without any
corresponding reduction in the maximum conducted output power. For fixed point-to-point
transmitters that employ a directional antenna gain greater than 23 dBi, a 1 dB reduction in maximum
conducted output power is required for each 1 dB of antenna gain in excess of 23 dBi. Fixed,
point-to-point operations exclude the use of point-to-multipoint systems, omnidirectional applications,
and multiple collocated transmitters transmitting the same information. The operator of the U-NII
device, or if the equipment is professionally installed, the installer, is responsible for ensuring that
systems employing high gain directional antennas are used exclusively for fixed, point-to-point
operations.
(iv) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW provided the maximum
antenna gain does not exceed 6 dBi. In addition. If transmitting antennas of directional gain greater
than 6 dBi are used, the maximum conducted output power shall be reduced by the amount in dB that

the directional gain of the antenna exceeds 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm 10 log B, where B is the
26dB emission bandwidth in megahertz. If transmitting antennas of directional gain greater than 6 dBi
are used, the maximum conducted output power shall be reduced by the amount in dB that the

directional gain of the antenna exceeds 6 dBi.
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2.3.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W. In addition. If transmitting antennas of directional gain greater than 6
dBi are used, the maximum conducted output power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi. However, fixed point-to-point UNII devices operating in
this band may employ transmitting antennas with directional gain greater than 6 dBi without any
corresponding reduction in transmitter conducted power. Fixed, point-to-point operations exclude the
use of point-to-multipoint systems, omnidirectional applications, and multiple collocated transmitters
transmitting the same information. The operator of the U-NII device, or if the equipment is
professionally installed, the installer, is responsible for ensuring that systems employing high gain

directional antennas are used exclusively for fixed, point-to-point operations.

Test Procedure

As an alternative to FCC KDB-789033, the EUT maximum conducted output power was measured
with an average power meter employing a video bandwidth greater the 6dB BW of the emission
under test. Maximum conducted output power was read directly from the meter across all data rates,
and across three channels within each sub-band. Special care was used to make sure that the EUT
was transmitting in continuous mode. This method exceeds the limitations of FCC KDB-789033, and

provides more accurate measurements.

802.11an (BW =40MHz) Maximum conducted output power using KDB 789033 section E)3)b)
Method PM-G (Measurement using a gated RF average power meter)

Note: the power meter have a video bandwidth that is greater than or equal to the measurement
bandwidth, (Anritsu/ MA2411B video bandwidth: 65MHz)

802.11ac (BW=80MHz) Maximum conducted output power using KDB 789033 section E)2)b)
Method SA-1 (trace averaging with the EUT transmitting at full power throughout each sweep).

When transmitted signals consist of two or more non-contiguous spectrum segments (e.g., 80+80
MHz mode) or when a single spectrum segment of a transmission crosses the boundary between two
adjacent U-NII bands, KDB 644545 D03 section D) procedure is used for measurements.
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D DEKRA

2.4. Test Result of Maximum conducted output power
Product Intel® Wi-Fi 6 AX201
Test Item Maximum conducted output power
Test Mode Mode 1 SISO A: Transmit (802.11a 6Mbps)
Test Date 2022/02/22
Cable loss=1dB Maximum conducted output power
Data Rate (Mbps)
Frequency
Channel No. e 6 | o | 12| 18 | 24 | 36 | 48 | s4
(MHz) Measurement Level (dBm)
36 5180 18.24 - -- -- -- - - --
40 5200 18.97 | 18.93 | 18.86 | 18.80 | 18.76 | 18.72 | 18.65 | 18.60
48 5240 18.95 - -- -- -- - - --
52 5260 18.92 -- -- -- -- -- -- --
56 5280 18.95 | 1891 | 18.86 | 18.81 | 18.76 | 18.72 | 18.68 | 18.61
64 5320 17.36 -- -- -- -- -- -- --
100 5500 17.40 -- -- -- -- -- -- --
116 5580 18.97 | 1894 | 1891 | 18.87 | 18.81 | 18.78 | 18.72 | 18.65
140 5700 17.92 -- -- -- -- -- -- --
149 5745 18.92 -- -- -- -- -- -- --
157 5785 18.95 | 18.88 | 18.79 | 18.72 | 18.69 | 18.63 | 18.55 | 18.47
165 5825 18.97 -- -- -- -- -- -- --
Note: Maximum conducted output power Value =Reading value on average power meter + cable loss
Maximum conducted output power Measurement:
Frequenc 26dB Output .
Channel No. Ringe Bandwidth Power Output Power Limit
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
36 5180 - 18.24 24 --
40 5200 - 18.97 24 -
48 5240 - 18.95 24 -
52 5260 27.880 18.92 24 2545
56 5280 26.830 18.95 24 25.29
64 5320 24.520 17.36 24 24.90
100 5500 25.070 17.40 24 24.99
116 5580 22.750 18.97 24 24.57
140 5700 25.070 17.92 24 24.99
149 5745 -- 18.92 30 --
157 5785 - 18.95 30 --
165 5825 - 18.97 30 --
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26dB Occupied Bandwidth:

Channel 116
Agilent Spectrum Analyzer - Swept SA
t RL RF 50 2 AC SEMNSE:INT] ALIGH AUTO 02:56:43 PMFeb 22, 2022
[Center Freq 5.580000000 GHz | Avg Type: Log-Pwr Wii[lzaqse|  reauency
PNO: Fast (0 1rig: Free Run THRE M ofobfefobn:
IFGain:Low #Atten: 30 dB DET|P NNMHHHM
o Ofreot 1 B MKkr2 5.568 45 GHzZ Auto Tune
10 dB/div__Ref 21.00 dBm -17.84 dBm
Log T
1o T Center Freq||
100 5.580000000 GHz
500 2 3
19.0 ’ -17 .46 dBm)|
’ StartFreq||
280 5555000000 GHz
-39.0 -
-49.0
=30 Stop Freq||
a0 5605000000 GHz
Center 5.58000 GHz Span 50.00 MHZ CF Step
Res BW 220 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 5.000000 MHz
| D ) O SO B N 1 pute Man
1| N f 5581 30 GHz 854 dBm
2l N f 5568 45 GHz A17.84 dBm
3[ N f 559120 GHz A17.63 dBm FreqOffset
4 0 Hz
6
7
8
2
10
11 g
< b
IMSG STATUS
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Product Intel® Wi-Fi 6 AX201
Test Item Maximum conducted output power
Test Mode Mode 2 SISO A: Transmit (802.11n-20BW 7.2Mbps)
Test Date 2022/02/22
Cable loss=1dB Maximum conducted output power
Frequency Data Rate
Channel No. (MHz) HTO | HT1 | HT2 | HT3 | HT4 | HT5 | HT6 | HT7
Measurement Level (dBm)
36 5180 18.04 -- -- -- -- -- -- --
40 5200 18.86 | 18.82 | 18.78 | 18.73 | 18.66 | 18.63 | 18.58 | 18.53
48 5240 18.82 -- -- -- -- -- -- --
52 5260 18.88 -- -- -- -- -- -- --
56 5280 18.83 | 18.80 | 18.76 | 18.71 | 18.66 | 18.63 | 18.60 | 18.55
64 5320 17.07 -- -- -- -- -- -- --
100 5500 17.29 -- -- -- -- -- -- --
116 5580 18.92 | 18.85 | 18.78 | 18.75 | 18.65 | 18.61 | 18.52 | 18.49
140 5700 17.78 - - - - -- -- --
144(U-NII-2C) 5720 18.44 | 18.32 | 18.29 | 18.26 | 18.22 | 18.18 | 18.15 | 18.10
144(U-NII-3) 5720 9.52 | 947 | 940 | 931 | 922 | 9.14 | 9.04 | 8.96
149 5745 18.97 -- -- -- -- -- -- --
157 5785 18.95 | 18.87 | 18.83 | 18.78 | 18.72 | 18.63 | 18.60 | 18.55
165 5825 18.97 -- -- -- -- -- -- --
Note: Maximum conducted output power Value =Reading value on average power meter + cable loss
Maximum conducted output power Measurement:
Frequenc 26dB Output -
Channel No. R(ellnge g Bandwidth POV&II,er Output Power Limit
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
36 5180 -- 18.04 24 --
40 5200 - 18.86 24 -
48 5240 - 18.82 24 -
52 5260 26.930 18.88 24 25.30
56 5280 27.920 18.83 24 25.46
64 5320 25.030 17.07 24 24.98
100 5500 25.230 17.29 24 25.02
116 5580 23.300 18.92 24 24.67
140 5700 25.930 17.78 24 25.14
144(U-NII-2C) 5720 17.930 18.44 24 23.54
144(U-NII-3) 5720 -- 9.52 30 --
149 5745 -- 18.97 30 --
157 5785 -- 18.95 30 --
165 5825 - 18.97 30 -
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Report No.: 21C0161R-RFUSWL5VO0I1-A P D E KRA

26dB Occupied Bandwidth:

Channel 116
Agilent Spectrum Analyzer - Swept SA
 RL RF S0% AC SEMSE!INT] ALIGN AUTO 02:59:14 PMFeh 22, 2022
|Center Freq 5.580000000 GHz \ Avg Type: Log-Pur mack[iaasse |  Freauency
PNO: Fast (o0 11ig: Free Run TRE| I Wbk
IFGain:Low #Atten: 30 dB DET|P HNNMN
ot Omeet1 a Mkr2 5.568 40 GHZ Auto Tune
10 dB/div__ Ref 21.00 dBm -18.05 dBm
Log T
no Center Freq(]
10 5580000000 GHz
5.0 2 3
19.0 . -17 .54 dfim|
’ StartFreq(|
240 5.665000000 GHz
-39.0 e
-49.0
=0 Stop Freqj|
5.605000000 GHz
530
Center 5.58000 GHz Span 50.00 MHZ] CF Step
Res BW 240 kHz #VBW 1.0 MHz Sweep #Swp) 1.000 ms (1001 pts) 5000000 MHz
| s O S IO TR NS LT Auto Man
1| N 3 5.583 45 GHz 8.46 dBm
2| N f 5.568 40 GHz -18.05 dBm
3[ N f 559170 GHz 17.67 dBm Freq Offset
4 0Hz
3
7
8
9
10
11 <
< b
IMSG STATUS
99% Occupied Bandwidth:
Channel 144
Agilent Spectrum Analyzer - Occupied BW
 RL RF S0% SEMSEIMT] ALIGN AUTO 11:44:34 AM Feb 20, 2022
|[Center Freq 5.720000000 GHz | Center Freq: 5.720000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 10/10
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
AMKr1 -13.873 MHz
Ref Offset 1 dB
||10 dBidiy___ Ref 21.00 dBm -5.5627 dB
Log | 2
nao 1A2 T Center Freq||
.00 5.720000000 GHz
-9.00 \kw
-19.0 /uf,/'"’"-l MMN
-29.0 i B
-39.0 "“JJ‘ *
PR TN
-49.0
-59.0
-69.0
||:';‘enter 5.72 GHz Span 50 MHz CF Step
Res BW 300 kHz #VBW 1 MHz Sweep 1ms| 5000000 MHz
JAuto Man
Occupied Bandwidth Total Power 24.1 dBm
17.746 MHz Freqortset
Transmit Freq Error -2.417 kHz OBW Power 99.00 % OHz
x dB Bandwidth 23.79 MHz x dB -26.00 dB
IMSG STATUS
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Maximum conducted output power:
Channel 144 (U-NII-2C)

Agilent Spectrum Analyzer - Channel Power

i RL RF S0G  AC SEMSE:INT ALIGNAUTO 11:45:41 &M Feb 20, 2022
|[Center Freq 5.718063500 GHz | Center Freq: 5.718063500 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 100/100
I #IFGain:Low #Atten: 30 <B Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
nao Center Freq||
100 = = T 5718063500 GHz
-9.00
-19.0 f"l/ \\.
-29.0 Jﬂ/ “ﬂk\"‘-
90 L~ -\‘\ """"w
a0 B sistinitl
-59.0
-59.0
|Center 5.718 GHz Span 50 MHz CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 5000000 M
Auto Man
Channel Power Power Spectral Density
Freq Offset
18.44 dBm /13.87 mHz ||} -54.97 dBm mz |} OHz
IMSG STATUS

Maximum conducted output power:
Channel 144 (U-NII-3)

Agilent Spectrum Analyzer - Channel Power

0 RL RF S50 AC SEMSE:IMT]| ALIGHNAUTO 11:46:06 &M Feb 20, 2022
|[Center Freq 5.726936500 GHz | Center Freq: 5726936500 GHz Radio $td: None Frequency
—— Trig:Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dB/div Ref 21.00 dBm
Log
"o Center Freq||
10 /’M 5726936500 GHz
-9.00
-19.0 r‘/.r-‘/ \».
" N
-29.0
-390 ﬂ,,//ﬂ( \\ ""“""m«.—\,.“
-49.0 [T
-59.0
-59.0
|Center 5.727 GHz Span 50 MHz CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 5000000 Wi
Auto Man
Channel Power Power Spectral Density
Freq Offset
9.52 dBm /3.873 MHz ||} -57.06 dBm mz |} OHz
IMSG STATUS
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Product
Test Item
Test Mode
Test Date

Intel® Wi-Fi 6 AX201

Maximum conducted output power

Mode 3 SISO A: Transmit (802.11n-40BW 15Mbps)

2022/02/22

Cable loss=1dB

Maximum conducted output power

Data Rate
Channel No. Frequency (MHz) HTO | HT1 | HT2 | HT3 | HT4 | HT5 | HT6 | HT7
Measurement Level (dBm)
38 5190 1824 [ -- -- -- -- -- -- --
46 5230 18.99 | 18.96 | 18.89 | 18.84 | 18.77 | 18.71 | 18.67 |18.61
54 5270 1894 | - - - - - - -
62 5310 16.56 | 16.51 | 16.47 | 16.40 | 16.34 [ 16.27 [ 16.22 |16.18
102 5510 1747 | - - - - - - -
110 5550 18.86 | 18.78 | 18.68 | 18.63 | 18.55 [ 18.52 | 18.44 [18.39
134 5670 18.86 | -- - - - - - -
142(U-NII-2C) 5710 18.72 | 18.63 | 18.58 | 18.49 | 18.42 | 18.33 | 18.27 [18.20
142(U-NII-3) 5710 6.46 | 6.42 | 635 | 632 | 627 [ 624 | 6.15 | 6.06
151 5755 1895 | -- = - - - - =
159 5795 18.92 | 18.83 | 18.76 | 18.66 | 18.63 | 18.54 | 18.45 [18.35

Note: Maximum conducted output power Value =Reading value on average power meter + cable loss

Maximum conducted output power Measurement:
e, | ey | e Qe Output Power Limi
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
38 5190 -- 18.24 24 --
46 5230 - 18.99 24 -
54 5270 46.760 18.94 24 27.70
62 5310 44.960 16.56 24 27.53
102 5510 45.050 17.47 24 27.54
110 5550 42.100 18.86 24 27.24
134 5670 45.950 18.86 24 27.62
142(U-NII-2C) 5710 39.520 18.72 24 26.97
142(U-NII-3) 5710 - 6.46 30 -
151 5755 -- 18.95 30 --
159 5795 -- 18.92 30 --
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Report No.: 21C0161R-RFUSWL5VO0I1-A
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26dB Occupied Bandwidth:

Channel 110
Agilent Spectrum Analyzer - Swept SA
g RL RF 508 AC SENSE!INT ALIGN AUTO 03:01:25 PMFeh 22, 2022
|Center Freq 5.550000000 GHz \ Avg Type: Log-Pwr We[lzaase|  reauency
PNO: Fast o Trig: Free Run TYPE (] Wi
IFGain:Low #Atten: 30 dB DET|P HNMHH M
Auto Tune
Ref Offset 1 dB Mkr2 5.529 1 GHz
19gBiay_Ref 21.00 dBm -18.81 dBm
1.0 CenterFreq
1.00 5550000000 GHz|
-5.00 2 3
-19.0 ’ -18.44 dEl=m|
StartFreq
40 5.500000000 GHz
-39.0 bk -
-49.0
50 StopFreq
5.600000000 GHz|
£9.0
Center 5.55000 GHz Span 100.0 MHz CF Step
| Res BW 430 kHz #VBW 2.0 MHz Sweep #Swp) 1.000 ms (1001 pts) 10.000000 MHz
| S T S E A R TR Aute Man
f 5.558 6 GHz 7.56 dBm
2 N f 55291 GHz 1881 dBm
3| N f 55712 GHz -19.28 dBm Freq Offset|
4 0Hz
6
7
8
9
10
11 v
< b
IMSG STATUS
99% Occupied Bandwidth:
Channel 142
Agilent Spectrum Analyzer - Occupied BW
g RL RF s08 SENSE!INT ALIGN AUTO 11:47:04 AM Feb 20, 2022
[Center Freq 5.710000000 GHz | Center Freq: 5.710000000 GHz Radio $td: None Frequency
—— Trig:Free Run Avg|Held: 10110
I | #IFGain:Low #Atten: 30 dB Radic Device: BTS
AMKr1 -33.088 MHz
Ref Offset 1 dB
10 dBidiv____Ref 21.00 dBm -4.3004 dB
Log 3
1.0 ‘l‘f‘fx Ve ] CenterFreq
1.00 5710000000 GHz|
-9.00
-19.0 )
-29.0 TR e hw“‘“"."' it
-390 o it
-49.0
-59.0
-69.0
ICenter 5.71 GHz Span 100 MHz| CF Step
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 10.000000 MMz
[Auto Man
Occupied Bandwidth Total Power 25.4 dBm
36.176 MHz Freqoffset
Transmit Freq Error 33.414 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 43.68 MHz x dB -26.00 dB

STATUS
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Maximum conducted output power:
Channel 142 (U-NII-2C)

Agilent Spectrum Analyzer - Channel Power

| RL RF SO0&  AC SEMSE!INT ALIGN AUTO 11:48:10 AM Feb 20, 2022
[Center Freq 5.708456000 GHz | Center Freq: 5.708456000 GHz Std: None Frequency
—— Trig:Free Run Avg|Held: 100/100
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
Log
"o Center Freq||
.00 b i =] 5.708456000 GHz
-9.00
-19.0 // \\
250 //f \M
380 WM WM
49,0 e
-69.0
-59.0
Center 5.708 GHz Span 100 MHz| CF st
Res BW 1 NHz #VBW 3 MHz Sweep 1ms 10000000 M
Auto Man
Channel Power Power Spectral Density
Freq Offset
18.72 dBm /33.09 MHz ] -68.08 dBm mz |} OHz
MSG STATUS

Maximum conducted output power:

Channel 142 (U-NII-3)

Agilent Spectrum Analyzer - Channel Power:

tl RL RF S0Q  AC SEMSEINT| ALIGN AUTO 11:48:35 AM Feb 20, 2022
[Center Freq 5.726544000 GHz | Center Freq: 5.726544000 GHz Radio Std: None Frequency
—— Trig:FreeRun Avg|Hold: 1001100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
Log
no Center Freq||
1.00 o ] 5.726544000 GHz
-9.00
-19.0 /{rr/ \\
-29.0 L\
-32.0 - I ey
9.0 e P
-59.0
-69.0
Center 5.727 GHz Span 100 MHz| CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 10000000 M
Auto Man
Channel Power Power Spectral Density
Freq Offset
6.46 dBm /3.088 MHz [} -60.74 dBm mz |} OHz
MSG STATUS
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Product Intel® Wi-Fi 6 AX201
Test [tem Maximum conducted output power
Test Mode Mode 4 SISO A: Transmit (802.11ac-80BW 32.5Mbps)
Test Date 2022/02/20
Cable loss=1dB Maximum conducted output power
Frequency Data Rate
Channel No.
(MHz) |[VTHO|VTHI1|VTH2|VTH3|VTH4|VTH5|VTH6|VTH7|VTHS |VTH9
42 5210 18.09 | 18.05|17.98 | 17.95 | 17.92 | 17.89 | 17.84 | 17.79 | 17.75 | 17.71
58 5290 17.14 | 17.10 | 17.06 | 17.01 | 16.94 | 16.88 | 16.82 | 16.75 | 16.70 | 16.63
106 5530 17.63 | -- -- -- -- -- -- -- - --
122 5610 18.82 | 18.76 | 18.70 | 18.64 | 18.59 | 18.51 | 18.45 | 18.42 | 18.35 | 18.32
138 (U-NII-2C) 5690 18.89 | 18.81 | 18.71 | 18.63 | 18.53 | 18.47 | 18.39 | 18.31 | 18.21 | 18.18
138 (U-NII-3) 5690 148 | 1.38 | 1.30 | 1.27 | 1.20 | 1.13 | 1.05 | 1.02 | 0.93 | 0.84
155 5775 18.97 | 18.87 | 18.77 | 18.71 | 18.61 | 18.57 | 18.48 | 18.40 | 18.32 | 18.25
Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss
Maximum conducted output power Measurement:
Frequency 26dB Output o
. Output Power Limit
Channel No. Range Bandwidth Power Result
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
42 5210 - 18.09 24 -- Pass
58 5290 86.730 17.14 24 30.38 Pass
106 5530 90.120 17.63 24 30.55 Pass
122 5610 94.330 18.82 24 30.75 Pass
138 (U-NII-2C) 5690 77.2 18.89 24 29.88 Pass
138 (U-NII-3) 5690 -- 1.48 30 -- Pass
155 5775 - 18.97 30 -- Pass
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D DEKRA

26dB Occupied Bandwidth:

Channel 110
Agilent Spectrum Analyzer - Swept SA
g RL RF 508 AC SEMSE:INT ALIGN AUTO 11:56:00 &M Feb 20, 2022
|Center Freq 5.690000000 GHz \ Avg Type: Log-Pwr WeE[lzaase|  Freauency
PNO: Fast o Trig: Free Run TYPE (] Wi
IFGain:Low #Atten: 30 dB DET|P HNMHH M
ot Omet 1 a5 Mkr2 5.647 8 GHz Auto Tune
10 dBidiv_ Ref 21.00 dBm -19.73 dBm
Log 1
n.o T T CenterFreq
1.00 5.690000000 GHz|
400 .2 3
90 -1845 dEl=m|
StartFreq
290 5590000000 GHz
-39.0 e -
-49.0
50 StopFreq
5790000000 GHz|
£9.0
Center 5.6900 GHz Span 200.0 MHZ CF Step
| Res BW 820 kHz #VBW 3.0 MHz Sweep #Swp) 1.000 ms (1001 pts) 20.000000 MHz,
| S T S E R R Aute Man
f 5.700 2 GHz 7.55 dBm
2 N f 5.647 8 GHz 1973 dBm
3| N f 57332 GHz 2017 dBm Freq Offset|
4 0Hz
6
7
8
9
10
11 v
< b
IMSG STATUS
99% Occupied Bandwidth:
Channel 138
Agilent Spectrum Analyzer - Occupied BW
il RL RF S0 AC SEMSEINT ALIGN AUTO 11:55:19 &M Feb 20, 2022
[Center Freq 5.690000000 GHz | Center Freq: 5.690000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Held: 10110
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
AMkr1 -72.5915 MHz|
Ref Offset 1 dB
10 dBidiv____ Ref 21.00 dBm -0.75862 dB
Log "
n.o 142 CenterFre
100 [y 5690000000 GHz
-5.00
-19.0 U‘rfuf L\N
-29.0 I
380 I s e
490
-59.0
-69.0
| Center 5.69 GHz Span 200 MHz| CF Step
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 20.000000 MHz
[Auto Man
Occupied Bandwidth Total Power 25.7 dBm
75.183 MHz Freqofset
Transmit Freq Error 34.746 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 84.01 MHz x dB -26.00 dB
IMSG STATUS
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Maximum conducted output power:
Channel 138 (U-NII-2C)

Agilent Spectrum Analyzer - Channel Power:

tl RL RF S0Q  AC SEMSEINT| ALIGN AUTO 11:56:26 AM Feb 20, 2022
[Center Freq 5.688704250 GHz ‘ Center Freq: 5.688704250 GHz Radio Std: None Frequency
Trig: Free Run Avg|Held: 100/100
I ‘ #|FGa.n;an #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Refl 21.00 dBm
Log
ma Center Freq||
.00 = ~] 5.688704250 GHz
-9.00 I
-19.0 ( \
-29.0
-395.0 / \‘\
o [N U —— e
-55.0
-69.0
Center 5.689 GHz Span 200 MHz| CF st
Res BW 1 NMHz #VBW 3 MHz Sweep 1ms 20.000000 M
Auto Man
Channel Power Power Spectral Density
Freq Offset
18.89 dBm /72.50 MHz ] -61.25dBm mz | OHz
MSG STATUS

Maximum conducted output power:
Channel 138 (U-NII-3)

Agllenl Spectrum Analyzer - Channel Power

RF S0Q  AC SEMSEINT ALIGN AUTO 11:56:50 AM Feb 20, 2022
||Center Freq 5.726295750 GHz \ Center Freq: 5.726295750 GHz Radio Std: None Frequency
Trig: Free Run Avg|Held: 1007100
‘ #IFGam:an #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidw Ref 21.00 dBm
" U Center Freq||
1.00 = v 1 5.726295750 GHz
-9.00 [ \
-18.0
-28.0 /"/ \\“\
-39.0
___m/( e
-48.0
-59.0
-63.0
Center 5.726 GHz Span 200 MHz| CF st
Res BW 1 NHz #VBW 3 MHz Sweep 1ms 20000000 M
Auto Man
Channel Power Power Spectral Density
Freq Offset
1.48 dBm ;2.592 MHz [} -64.21 dBm mz |} OHz
MSG STATUS
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Report No.: 21C0161R-RFUSWL5VO0I1-A

Product : Intel® Wi-Fi 6 AX201

Test Item : Maximum conducted output power

Test Mode Mode 5 SISO A: Transmit (802.11ac-160BW 65Mbps)

Test Date : 2021/12/17

Cable loss=1dB Maximum conducted output power
Channel No Frequency Data Rate

(MHz) |VTHO|VTHI |VTH2|VTH3 |VTH4|VTHS |VTH6 |VTH7 |VTHS |[VTH9

50 (U-NII-1) 5250 11.99 1 11.94 | 11.88 | 11.82 | 11.77 | 11.72 | 11.67 | 11.60 | 11.54 | 11.50
50 (U-NII-2A) 5250 11.91 | 11.87 | 11.83 | 11.77 | 11.72 | 11.67 | 11.63 | 11.60 | 11.53 | 11.47

114 5570 14.53 | 14.46 | 14.40 | 14.30 | 14.20 | 14.14 | 14.08 | 13.98 | 13.92 | 13.86

Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss

Maximum conducted output power Measurement:
Frequency 26dB Output o
. Output Power Limit

Channel No. Range Bandwidth Power Result

(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
50 (U-NII-1) 5250 -- 11.99 24 -- Pass
50 (U-NII-2A) 5250 81.900 11.91 24 30.13 Pass
114 5570 164.840 14.53 24 33.17 Pass
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26dB Occupied Bandwidth:

Channel 50
BE Keysight Spectrum Analyzer - Swept SA
| RF [s00 ac | | [ SENSE:INT] | ALTGN AUTO [ 01:58:54 AMDec 17, 2021
[Center Freq 5.250000000 GHz | Avg Type: Log-Pwr TRACE[123456 Frequency
PNO: Fast (50 11ig: FreeRun TYRE MR
IFGain:Low #Atten: 30 dB DET|P NNNNN
Ref Offset 1 dB Mkr2 5.168 45 GHz
10 dBidiy__Ref 21.00 dBm -20.04 dBm
og
M0 ! !
1.00 -
400 2 q
490 . -19.65 oBm|
290
390 e -
-49.0
£5.0
£9.0
Center 5.2500 GHz Span 350.0 MHz]
Res BW 1.6 MHz #VBW 8.0 MIHz Sweep (#Swp) 1.000 ms (1001 pts)
i
1] N f 5.257 00 GHz 6.35 dBm
2 N f 5.168 45 GHz -20.04 dBm
3| N f 5.331 90 GHz -20.10dBm
4
5 =
6
7
8
9
10
11 =
B i f
(MSG STATUS

99% Occupied Bandwidth:

Channel 50
BN Keysight Spectrum Analyzer - Occupied BW
| RF [s00 ac | | | SENSE:NT| | ALIGN AUTO | 01:58:08 AMDec 17, 2021
[Center Freq 5.250000000 GHz | Center Freq: 5250000000 GHz Radio Std: None Frequency
—— T1rig: FreeRun Avg|Hold: 10110
| #FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
Log
o Center Freq|
100 Wi i Lk S 5250000000 GHz
.00
-19.0 j L‘
290 "f/ \'L“."
39 0 Pl ik ._W_JL u.d-l-"f MMW
-49.0
-59.0
69.0
Center 5.25 GHz Span 350 MHz
Res BW 2 MHz #VBW 8 MHz Sweep 1ms
Occupied Bandwidth Total Power 23.1 dBm
153.24 MHz
Transmit Freq Error 20.470 kHz OBW Power 99.00 %
x dB Bandwidth 164.1 MHz x dB -26.00 dB
(MSG STATUS
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Report No.: 21C0161R-RFUSWL5V01-A

D DEKRA

Maximum conducted output power:

Channel 50 (U-NII-1)

BE Keysight Spectrum Analyzer - Channel Power

[ RF [s0q ac |

[ | SENSE:INT] | ALIGN AUTO

[01:59:17 AMDec 17, 2021

[Center Freq 5.211690250 GHz

| Center Freq: 5.211690250 GHz

‘ #IFGain:Low

—— Trig: FreeRun Avg|Hold: 100/100
#Atten: 30 dB

Radio Std: None

Radio Device: BTS

Ref Offset 1 dB

10 dBrdiv Ref 21.00 dBm

Log

11.0
100

Frequency

Center Freq
5211690250 GHz

-9.00
-19.0

-29.0

-39.0
-49.0

-59.0

-69.0

Center 5.212 GHz
Res BW 1 MHz

#VBW 3 MHz

Span 250 MHZ]
Sweep 1ms

Channel Power

Power Spectral Density

11.99 dBm /76.62 MHz [}

-67.45dBm vz |}

STATUS

Maximum conducted output power:
Channel 50 (U-NII-2A)

B Keysight Spectrum Analyzer - Channel Power (==
[ RF [soq ac | [ | SENSE:INT] | ALIGN AUTO  [01:59:40 AMDec 17, 2021
[Center Freq 5.288309750 GHz Center Freq: 5.288309750 GHz Radio Std: None Frequency
—— T1rig: FreeRun Avg|Hold: 100/100
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
og
1.0 Center Freq|
1.00 5.288309750 GHz
3.00 £ i A \f
IF“ / l
-29.0 \
-39.0 ]
-43.0 \'\—
-53.0
59,0
Center 5.288 GHz Span 250 MHz] CF Step
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 25,000000 MHz

Channel Power

11.91 dBm /76.62 MHz ||}

Power Spectral Density

-67.54 dBm Hz |}

STATUS
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Report No.: 21C0161R-RFUSWL5VO0I1-A P D E KRA

Product : Intel® Wi-Fi 6 AX201
Test Item : Maximum conducted output power
Test Mode Mode 6 SISO A: Transmit (802.11ax-20BW 8.6Mbps)
Test Date : 2022/02/22
Cable loss=1dB Maximum conducted output power
Frequenc Data Rate
Channel No. AUENCY M 1cs0 [ MCs1 | MCs2 | MCS3 | MCS4 | MCS3 | MCS6 | MCS7 | MCS8 | MCS9 [MCS10]MCs11
(MHz)
Measurement Level (dBm)
36 5180 | 17.69] - [ -- — - — - - — - - -
40 5200 18.96 | 18.92 | 18.86 | 18.80 | 18.73 | 18.67 | 18.64 | 18.59 | 18.55 | 18.48 | 18.43 | 18.36
48 5240 | 1891 - — _ — _ — _ _ — _ _
52 5260 | 18.92] - — _ — _ — _ _ — _ _
56 5280 18.88 | 18.83 | 18.77 | 18.72 | 18.66 | 18.60 | 18.56 | 18.53 | 18.46 | 18.40 | 18.34 | 18.29
64 5320 | 17.07| - _ _ _ _ — _ _ _ _ _
100 5500 | 17.48| -- - — - — - — — - — —
116 5580 18.97 | 18.93 | 18.86 | 18.77 | 18.67 | 18.58 | 18.50 | 18.45 | 18.36 | 18.29 | 18.26 | 18.16
140 5700 [1749] - | - — - — - - — - - -
144(U-NII-2C) 5720 18.22 | 18.13 | 18.08 | 17.99 | 17.94 | 17.86 | 17.78 | 17.68 | 17.64 | 17.54 | 17.51 | 17.48
144(U-NII-3) 5720 10.63 | 10.55 | 10.45 | 10.40 | 10.32 | 10.23 | 10.16 | 10.11 | 10.01 | 9.98 | 9.88 | 9.85
149 5745 1897 - | -- — - — - - — - - -
157 5785 1898 | 18.94 | 18.91 | 18.84 | 18.81 | 18.71 | 18.66 | 18.61 | 18.56 | 18.49 | 18.40 | 18.30
165 5825 | 18.97| - — _ — _ — — _ — _ _

Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss

Maximum conducted output power Measurement

Frequenc 26dB Output o
Channel No. R(elmge g Bandwidth Pov&I/)er Output Power Limit Result
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
36 5180 -- 17.69 24 -- Pass
40 5200 -- 18.96 24 -- Pass
48 5240 -- 18.91 24 -- Pass
52 5260 28.480 18.92 24 25.55 Pass
56 5280 28.030 18.88 24 25.48 Pass
64 5320 24.070 17.07 24 24 81 Pass
100 5500 24.980 17.48 24 2498 Pass
116 5580 22.550 18.97 24 24.53 Pass
140 5700 24.920 17.49 24 24.97 Pass
144(U-NII-2C) 5720 18.020 18.22 24 23.56 Pass
144(U-NII-3) 5720 -- 10.63 30 -- Pass
149 5745 -- 18.97 30 -- Pass
157 5785 -- 18.98 30 -- Pass
165 5825 - 18.97 30 -- Pass
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D DEKRA

Report No.: 21C0161R-RFUSWL5VO0I1-A

26dB Occupied Bandwidth:
Channel 116

Agilent Spectrum Analyzer - Swept SA

] RL RF S0Q  AC SENSEIMT ALIGH AUTO 03:07:37 PMFeb 22, 2022
[Center Freq 5.580000000 GHz | Avg Type: Log-Pur TiEl ogase | reduency
PNO: Fast 50 Trig: Free Run TYPE |V Wbtk
I IFGain:Low #Atten: 30 dB DETIP MNHNN N
o Oect 1 a5 VIkr2 5.568 90 GHZ Auto Tune
10 dBidlv__Ref 21.00 dBm -17.65 dBm
T
1o i | i Center Freq|
100 5.580000000 GHz
400 2 3
. ' -17.20 aBmfl
i StartFreq||
290 5.655000000 GHz
-38.0
-48.0
50 Stop Freq||
5.605000000 GHz
-63.0
Center 5.58000 GHz Span 50.00 MHZ] CF Step
| Res BW 240 kHz #VBW 1.0 MHz Sweep #Swp) 1.000 ms (1001 pts) 5.000000 MHz
I I S R R N 3 pute Man
1 N f 5.584 50 GHz 8.80 dBm
2 N f 5.568 90 GHz -17.65 dBm
3[ N f 5.591 45 GHz -18.23 dBm Freq Offset
: 0 Hz
3
7
3
9
10
11 v
< >
MSG STATUS
99% Occupied Bandwidth:
Channel 144
Agilent Spectrum Analyzer - Occupied BW
 RL RF S0% AC SEMSEIMT] ALIGN AUTO 12:04:57 PMFeb 20, 2022
|[Center Freq 5.720000000 GHz | Center Freq: 5.720000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 10/10
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
AMKr1 -14.467 MHz
Ref Offset 1 dB
||10 dBidlv____ Ref 21.00 dBm -4.0937 dB
Log 2
nao 1A el Center Freq(|
.00 5.720000000 GHz
-9.00
19.0 MN‘M n
290 /'_;-J".fw ‘ﬂ‘w\:\m
39.0 i AﬂJ ‘k‘nm- A 1l
- T =
-49.0
-59.0
-69.0
||:';‘enter 5.72 GHz Span 50 MHz CF Step
Res BW 300 kHz #VBW 1 MHz Sweep 1ms| 5000000 MHz
Auto Man
Occupied Bandwidth Total Power 25.4 dBm
18.934 MHz Freqortset
Transmit Freq Error 6.110 kHz OBW Power 99.00 % OHz
x dB Bandwidth 23.08 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 21C0161R-RFUSWL5VO0I1-A

D DEKRA

Maximum conducted output power:

Channel 144 (U-NII-2C)

Agilent Spectrum Analyzer - Channel Power:

tl RL RF S08  AC SEMSEINT| ALIGN AUTO 12:06:02 PMFeb 20, 2022
[Center Freq 5.717766500 GHz | Center Freq: 5.717766500 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Held: 100/100
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Refl 21.00 dBm
Log
ma g Center Freq||
.00 =1 5.717766500 GHz
-9.00
-19.0 /,.j \
s
-29.0 Jf/f -\H\\
-395.0 - e ——
9.0 o]
-55.0
-69.0
Center 5.718 GHz Span 50 MHz CF st
Res BW 1 NHz #VBW 3 MHz Sweep 1ms 5.000000 Mo
Auto Man
Channel Power Power Spectral Density
Freq Offset
18.22 dBm 7 14.47 MHz |} -55.09 dBm mz |} OHz
MSG STATUS

Maximum conducted output power:

Channel 144 (U-NII-3)

Agilent Spectrum Analyzer - Channel Power

] RL RF S08  AC SEMSEINT ALIGN AUTO 12:06:27 PMFeb 20, 2022
[Center Freq 5.727233500 GHz | Center Freq: 5.727233500 GHz Radio Std: None Frequency
—»~ Trig:FreeRun Avg|Hold: 100100
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBIdiv Ref 21.00 dBm
Log
1o Center Freq|
100 /ﬂw =T 5.727233500 GHz
-9.00
-19.0 /,,/ \_.‘__
a0 /x \\x
-39.0 .
[ ——
-48.0
-55.0
-69.0
Center 5.727 GHz Span 50 MHz CF st
Res BW 1 NMHz #VBW 3 MHz Sweep 1ms 5000000 Mﬂ;
Auto Man
Channel Power Power Spectral Density
Freq Offset
10.63 dBm /4.467 mHz ||} -57.17 dBm mz |} OHz
MSG STATUS
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Report No.: 21C0161R-RFUSWL5VO0I1-A P D E KRA

Product : Intel® Wi-Fi 6 AX201
Test Item : Maximum conducted output power
Test Mode Mode 7 SISO A: Transmit (802.11ax-40BW 17.2Mbps)
Test Date : 2022/02/22
Cable loss=1dB Maximum conducted output power
Frequenc Data Rate
Channel No. AUeNCY Fhicso [Mcs1 [ MCs2 [ MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | MCS8 | MCS9 [MCS10[MCS11
(MHz)
Measurement Level (dBm)
38 5190 |17.77| -- - - -- - - - - - - -
46 5230 18.95]18.89|18.86|18.79|18.76|18.71 | 18.68|18.63|18.58|18.52|18.47|18.42
54 5270 [1891] — | — | — | — | = | = | = | = [ = =1 =
62 5310 16.24116.20|16.15]16.09]16.05]|16.02|15.98|15.91|15.84|15.78|15.74|15.70
102 5510 |1733] —- | - | — | = [ = | = | = = =1 =1 =
110 5550 18.95]18.86|18.78|18.74|18.69]|18.62|18.59|18.52118.43|18.38|18.30|18.26
134 5670 |18.96] — | — | — | — | = | = | = | = [ = =1 =
142(U-NII-2C) | 5710 |18.71|18.63|18.53|18.45|18.42]18.33|18.27|18.21|18.13[18.05[17.99|17.96
142(U-NII-3) 5710 6.44 1 6.39 | 6.35 | 6.25 | 6.18 | 6.10 | 6.01 | 594 | 5.89 | 5.81 | 5.78 | 5.69
151 5755 1897 —~ | — | — | - | - | = [ = [ = | = [ =1 =
159 5795 |18.92]18.85]18.80[18.70|18.66|18.62|18.56|18.52|18.44|18.41|18.33|18.23

Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss

Maximum conducted output power Measurement

Frequency 26dB Output

Channel No. Range Bandwidth Power Output Power Limit Result
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
38 5190 - 17.77 24 - Pass
46 5230 -- 18.95 24 -- Pass
54 5270 46.580 18.91 24 27.68 Pass
62 5310 44.950 16.24 24 27.53 Pass
102 5510 44.590 17.33 24 27.49 Pass
110 5550 42.800 18.95 24 27.31 Pass
134 5670 45.230 18.96 24 27.55 Pass
142(U-NII-2C) 5710 38.710 18.71 24 26.88 Pass
142(U-NII-3) 5710 -- 6.44 30 - Pass
151 5755 -- 18.97 30 -- Pass
159 5795 - 18.92 30 - Pass
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Report No.: 21C0161R-RFUSWL5VO0I1-A

D DEKRA

26dB Occupied Bandwidth:

Agilent Spectrum Analyzer - Swept SA

Channel 110

fl RL RF So0Q SENSE.IMT ALIGH AUTO 03:10:27 PMFeb 22, 2022 F
|Center Freq 5.550000000 GHz | _ Avg Type: Log-Pwr TACE1 3345 6 requency
PNO: Fast D Trig: Free Run TPE | I+ Wikt
IFGain:Low #Atten: 30 dB DETIP MNNNN
o Offect 1 B Mkr2 5.528 6 GHZ Auto Tune
10 dB/div__ Ref 21.00 dBm -20.07 dBm
Log >|1
no t Center Freq(]
10 5550000000 GHz
S0 ‘2 3 ~16.32 b,
-18.0
StartFreq||
230 5.500000000 GHz,
30.0 b .
430
a0 Stop Freq(]
5500000000 GHz
-69.0
Center 5.55000 GHz Span 100.0 MHz] CF Step
| Res BW 430 kHz #VBW 2.0 MHz Sweep #Swp) 1.000 ms (1001 pts) 10.000000 MHz|
| I S I AR I T Nl : Auto Man
1 N f 55390 GHz 9.68 dBm
2| N f 55286 GHz -20.07 dBm
3[ N f 55714 GHz -18.50 dBm Freq Offset
0 Hz
8
9
10
11 <
< >
IMSG STATUS
99% Occupied Bandwidth:
Channel 142
Agilent Spectrum Analyzer - Occupied BW
il RL RF So0Q SEMSEINT ALIGN AUTO 12:07:19 PM Feb 20, 2022
[Center Freq 5.710000000 GHz | Center Freq: 5.710000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Held: 10110
I | #IFGain:Low #Atten: 30 dB Radic Device: BTS
AMkr1 -33.863 MHz
Ref Offset 1 dB
10daidv___Ref 21.00 dBm -4.3475 dB
og 2
1o w el Pt ] Center Freq(|
1.00 5710000000 GHz
-9.00
-19.0 ﬂru'- \
290 K IMJ\-J"JW ’\""ﬂ"’l ,J'L"AIJI "WW
-39.0
-49.0
-59.0
59,0
ICenter 5.71 GHz Span 100 MHz| CF Step
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 10.000000 MHz
[Auto Man
Occupied Bandwidth Total Power 26.1 dBm
37.726 MHz Freqoffeet
Transmit Freq Error 16.318 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 42.55 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 21C0161R-RFUSWL5VO0I1-A P D E KRA

Maximum conducted output power:
Channel 142 (U-NII-2C)

Agilent Spectrum Analyzer - Channel Power:
tl RL RF S0Q  AC SEMSEINT| ALIGN AUTO 12:08:24 PMFeb 20, 2022

[Center Freq 5.708068500 GHz | Center Freq: 5.706068500 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Held: 100/100
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Refl 21.00 dBm
Log
ma Center Freq||
.00 o = M\\ 5.708068500 GHz
-9.00
-19.0 /(} \\\
-25.0 /’ \
-38.0 ——— B
49 1 ]
-55.0
-69.0
Center 5.708 GHz Span 100 MHZ CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms|| o= =P
JAuto Man
Channel Power Power Spectral Density
Freq Offset
18.71 dBm /33.86 MHz ] -58.17 dBm mz |} OHz
MSG STATUS

Maximum conducted output power:
Channel 142 (U-NII-3)

Agilent Spectrum Analyzer - Channel Power

] RL RF S08  AC SEMSEINT ALIGN AUTO 12:08:48 PMFeb 20, 2022
[Center Freq 5.726931500 GHz | Center Freq: 5.726931500 GHz Radio Std: None Frequency
—»~ Trig:FreeRun Avg|Hold: 100100
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
Log
1o Center Freq|
1.00 /,mr s 5.726931500 GHz
-9.00
-19.0 / \\‘\
-29.0
-39.0 ,"/ N e o
430 ida=o
-55.0
-69.0
Center 5.727 GHz Span 100 MHz| CF st
Res BW 1 NMHz #VBW 3 MHz Sweep 1ms 10000000 Mﬂ;
Auto Man
Channel Power Power Spectral Density
Freq Offset
6.44 dBm /3.863 MHz [} -60.63 dBm mz |} OHz
MSG STATUS
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Report No.: 21C0161R-RFUSWL5VO0I1-A P D E KRA

Product : Intel® Wi-Fi 6 AX201

Test Item : Maximum conducted output power

Test Mode Mode 8 SISO A: Transmit (802.11ax-80BW 36Mbps)

Test Date : 2022/02/20

Cable loss=1dB Maximum conducted output power

Data Rate
Frequency
Channel No. (MH?) MCSO0 | MCS1 | MCS2 | MCS3 | MCS4 | MCSS5 | MCS6 | MCS7 | MCS8 | MCS9 |[MCS10|MCSI11
z
Measurement Level (dBm)

42 5210 17.73117.64117.60|17.56 | 17.46|17.36|17.31|17.23|17.20|17.15]17.06 | 16.96

58 5290 17.3117.26]117.2017.16 | 17.11 | 17.04]16.99 |16.96 | 16.91 | 16.86 | 16.83 | 16.77

106 5530 (1761 — | - | - | - | = [ — | - =1 -1 - | -

122 5610 18.9318.86|18.77|18.68 | 18.59|18.53|18.50 | 18.41 | 18.32|18.23 | 18.18 | 18.10
138(U-NII-2C) 5690 18.85|18.78 | 18.75|18.71 | 18.63 | 18.53 | 18.44 | 18.41 | 18.35|18.32 | 18.26 | 18.18
138(U-NII-3) 5690 221 | 216 | 2.10 | 2.05 | 1.95 | 1.89 | 1.85 | 1.76 | 1.72 | 1.65 | 1.60 | 1.53

155 5775 18.97|18.87|18.77|18.70 | 18.67 | 18.57| 18.51 | 18.44 | 18.41 | 18.35| 18.31 | 18.24

Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss

Maximum conducted output power Measurement

Frequenc 26dB Output .
Channel No. R(;nge g Bandwidth Pov];er Output Power Limit Result
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
42 5210 - 17.73 24 - Pass
58 5290 85.020 17.31 24 30.30 Pass
106 5530 83.870 17.61 24 30.24 Pass
122 5610 84.440 18.93 24 30.27 Pass
138(U-NII-2C) 5690 76.200 18.85 24 29.82 Pass
138(U-NII-3) 5690 - 2.21 30 - Pass
155 5775 - 18.97 30 - Pass
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Report No.: 21C0161R-RFUSWL5VO0I1-A

D DEKRA

26dB Occupied Bandwidth:

Agilent Spectrum Analyzer - Swept SA

Channel 138

] RL RF S0Q SEMSEINT ALIGN AUTO 12:10:15 PMFehb 20, 2022 F
|center Freq 5.690000000 GHz | Avg Type: Log-Pur TAE[L 23456 requency
PNO: Fast 0 Trig: Free Run TYPE(M
IFGain:Low #Atten: 30 dB DET|IP NNNNN
e Offest 1 0B MKr2 5.648 8 GHz Auto Tune
10 dBidiv__Ref 21.00 dBm -16.98 dBm
Log | W
1o | ;i CenterFreq
100 5.690000000 GHz
. 3
5.00 .2 -15.57 dbm)|
a0 StartFreq
230 5.530000000 GHz
-39.0
-48.0
a0 Stop Freq
5.790000000 GHz
-69.0
Center 5.6900 GHz Span 200.0 MHz CF Step
| Res BW 820 kHz #VBW 3.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 20.000000 MHz
| o S B SR RV R N : Auto Man
N f 5.708 0 GHz 10.44 dBm
N f 5.648 8 GHz -16.98 dBm
3| N f 57312 GHz -16.40 dBm Freq Offset
0Hz
8
9
10
11 -
< ¥
MSG STATUS
99% Occupied Bandwidth:
Channel 138
Agilent Spectrum Analyzer - Occupied BW
il RL RF So0Q SEMSEINT ALIGN AUTO 12:02:37 PMFeb 20, 2022
[Center Freq 5.690000000 GHz | Center Freq: 5.690000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Held: 10110
I | #IFGain:Low #Atten: 30 dB Radic Device: BTS
AMKr1 -73.2655 MHz
Ref Offset 1 dB
10 dBidiv____ Ref 21.00 dBm -1.6738 dB
Log 142 :
na ) S R S T Center Freq|l
1.00 5.690000000 GHz
-9.00
-19.0
o I M
-390 W e iy ]
-49.0
-59.0
-69.0
I Center 5.69 GHz Span 200 MHz| CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 20.000000 NI
[Auto Man
Occupied Bandwidth Total Power 26.7 dBm
76.531 MHz Freqoffeet
Transmit Freq Error 40.813 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 82.57 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 21C0161R-RFUSWL5VO0I1-A

D DEKRA

Maximum conducted output power:
Channel 138 (U-NII-2C)

Agilent Spectrum Analyzer - Channel Power:

tl RL RF S0Q  AC SEMSEINT| ALIGN AUTO 12:10:42 PMFeb 20, 2022
[Center Freq 5.688367250 GHz | Center Freq: 5.688367250 GHz Radio Std: None Frequency
—— Trig:FreeRun Avg|Hold: 1001100
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Refl 21.00 dBm
Log
ma Center Freq||
.00 o 5.688367250 GHz
-9.00
-19.0 JJ l\\.
-29.0 / \
-395.0 p—— -
IR ol I i 2=
-55.0
-69.0
ICenter 5.688 GHz Span 200 MHz CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms|| o = =P
Auto Man
Channel Power Power Spectral Density
Freq Offset
18.85 dBm /73.27 MmHz |} -60.85dBm mz |} OHz
MSG STATUS

Maximum conducted output power:
Channel 138 (U-NII-3)

Agilent Spectrum Analyzer - Channel Power,

il RL RF S08  AC SEMSE:INT ALIGM AUTO 12:11:06 PMFeb 20, 2022
[Center Freq 5.726632750 GHz | Center Freq: 5.726632750 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 1001100
I #IFGain:Low #Atten: 30 dB Radic Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
Log
1.0 Center Freq|
1.00 ] 5.726632750 GHz|
-9.00
j \L
-29.0 / \\
-390 | o ee—
-49.0 s
-59.0
-69.0
|Center 5.727 GHz Span 200 MHz| CFst
Res BW 1 NHz #VBW 3 MHz Sweep 1ms 20000000 Mﬂ;
Auto Man
Channel Power Power Spectral Density
Freq Offset
2.21 dBm 13.266 MHz ||} -63.93 dBm 1z |} OHz

MSG

STATUS
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Report No.: 21C0161R-RFUSWL5VO0I1-A P D E KRA

Product : Intel® Wi-Fi 6 AX201
Test Item : Maximum conducted output power
Test Mode Mode 9 SISO A: Transmit (802.11ax-160BW 72.1Mbps)
Test Date : 2021/12/17
Cable loss=1dB Maximum conducted output power
Data Rate
Frequency
Channel No. (MHz) MCSO0 | MCS1 | MCS2 | MCS3 | MCS4 | MCSS | MCS6 | MCS7 | MCS8 | MCS9 [MCS10{MCSI11
z

Measurement Level (dBm)
50 (U-NII-1) 5250 11.86 | 11.80 | 11.74 | 11.67 | 11.60 | 11.55 | 11.51 | 11.46 | 11.43 | 11.39| 11.36 | 11.30
50 (U-NII-2A)| 5250 11.76 | 11.70 | 11.66 | 11.62 | 11.55 | 11.49 | 11.44 | 11.40 | 11.33 | 11.28 | 11.22| 11.18

114 5570 14.67 | 14.59 | 14.50 | 14.42 | 14.33 | 14.23 | 14.15| 14.09 | 14.00 | 13.97 | 13.89 | 13.82
Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss

Maximum conducted output power Measurement

Frequency 26dB Output Total Duty -
. Output Power Limit
Channel No. Range Bandwidth | Power (3:)15];;[ factor Result
(MHz) (MHz) (dBm) (dBm) (dB) | (dBm) | dBm+10log(BW)
50 (U-NII-1) 5250 - 11.86 11.96 0.10 24 -- Pass
50 (U-NII-2A) 5250 81.550 11.76 11.86 0.10 24 30.11 Pass
114 5570 164.510 14.67 14.67 -- 24 33.16 Pass
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Report No.: 21C0161R-RFUSWL5V01-A

26dB Occupied Bandwidth:

Channel 50

BE Keysight Spectrum Analyzer - Swept SA

[E=E

RF [500 ac | [

[ SENSE:INT] |

ALIGN AUTO

[03:40:23 AMDec 17, 2021

il
[Center Freq 5.250000000 GHz

IFGain:Low

Avg Type: Log-Pwr
PNO: Fast 0 1rig: FreeRun
#Atten: 30 dB

TRACE[12345 6
TYPE|M
DET|P NNNNN

Ref Offset1 dB

10 dBrdiv__ Ref 21.00 dBm
Log

Mkr2 5.168 10 GHZ
-18.91 dBm

1.0

oy

-18.52 dbim|

Frequency

#VBW 8.0 MHz

Span 350.0 MHz

Sweep (#Swp) 1.000 ms (1001 pts)

N f

FUNCTION FUNCTION WIDTH FUNCTION VALUE [

5.276 256 GHz

7.48 dBm

N

5.168 10 GHz

-18.91 dBm

N

f
f

5.331 56 GHz

-18.76 dBm

m

© |oo [~1|on |on | [e2 (R3]~

I b

STATUS

36.000000 MHz

99% Occupied Bandwidth:
Channel 50

BE Keysight Spects

rum Analyzer - Occupied BW

RF [s00 ac | | [ SENSE:INT] | ALTGN AUTO [ 03:39:37 AM Dec 17, 2021

[
[Center Freq 5.250000000 GHz

| Center Freq: 5.250000000 GHz Radio Std: None

—— Trig: FreeRun Avg|Hold: 10110

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset1 dB

10 dBidiv Ref 21.00 dBm
Log
nao CenterFreq|
.00 f frmrted st 5.250000000 GHz
-9.00
-13.0 J \1
o P 5,
39.0 N W_wllﬂ. L.JVF “"'\1 it g M arer-Ansreill
-49.0
-59.0
-63.0
Center 5.25 GHz Span 350 MHZ] CF Ste
Res BW 2 MHz #VBW 8 MHz Sweep 1ms p
Occupied Bandwidth Total Power 23.1 dBm
154.58 MHz
Transmit Freq Error 81.276 kHz OBW Power 99.00 %
x dB Bandwidth 164.1 MHz x dB -26.00 dB

STATUS
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Maximum conducted output power:
Channel 50 (U-NII-1)

BE Keysight Spectrum Analyzer - Channel Power

| RF [soa ac | | [ SENSE:INT] | ALIGN AUTO  [03:40:46 AM Dec 17, 2021
[Center Freq 5.211354750 GHz | Center Freq: 5.211364750 GHz Radio Std: None Frequency
—— Trig: Free Run Avg|Hold: 100/100
| #FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1 dB
10 dBIdiv Ref 21.00 dBm
Log
no Center Freq|
100 5211354750 GHz

-9.00 / Vs [y
-15.0
-29.0 ‘ \

-39.0 "’J
-49.0 /

-59.0

-69.0

Center 5.211 GHz Span 250 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1ms

CF Step
25.000000 MHz

Channel Power Power Spectral Density

11.86 dBm /77.29 mHz ||} -67.72dBm Hz |}

MSG STATUS

Maximum conducted output power:
Channel 50 (U-NII-2A)

BE Keysight Spectrum Analyzer - Channel Power

| RF [soa ac | | [ SENSE:INT] | ALIGN AUTO  [03:41:11 AMDec 17,2021
[Center Freq 5.288645250 GHz | Center Freq: 5.288645260 GHz Radio Std: None Frequency
—— Trig: Free Run Avg|Hold: 100/100
| #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
Log
no Center Freq|
1.00 5.288645250 GHz
.o.00 F initiiin | . i
-19.0 f \I\
-29.0
-39.0 "J \\
-49.0 b
-58.0
-59.0
Center 5.289 GHz Span 250 MHz CF Step
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 25.000000 MHz
Channel Power Power Spectral Density
11.76 dBm /77.29 mHz ||} -67.82dBm Hz |}
MSG STATUS
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Product : Intel® Wi-Fi 6 AX201
Test Item : Maximum conducted output power
Test Mode Mode 10 SISO A: Transmit (802.11ax-20BW Partial RU)
Test Date : 2021/12/17
Cable loss=1dB Maximum conducted output power
Channel |Frequency Data Rate
No. | (MHz) | Partial RU | MCS0 | MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | MCS8 | MCS9 | MCS10 | MCS11
26/0 13.24
36 5180 52/37 1653 | 1647 | 1641 | 1636 | 1632 | 1629 | 1625 | 1620 | 16.15 | 16.10 | 16.03 | 15.98
106/53 | 18.96
26/8 13.29
64 5320 52/40 1485 | 14.79 | 14.73 | 14.67 | 14.63 | 14.58 | 14.54 | 1450 | 1444 | 1437 | 1431 | 1424
106/54 | 18.69
26/0 13.26
100 5500 52/37 1642 | 1633 | 1625 | 16.17 | 16.08 | 1601 | 1598 | 1590 | 1580 | 1570 | 15.63 | 15.55
106/53 | 18.85
26/8 13.47
140 5700 52/40 1633 | 1625 | 16.16 | 16.08 | 16.00 | 1597 | 1588 | 1579 | 1572 | 15.67 | 1559 | 15.54
106/54 | 18.86
26/0 14.81
149 5745 52/37 1756 | 17.52 | 1743 | 1734 | 1727 | 17.17 | 17.14 | 17.08 | 17.02 | 1697 | 16.88 | 16.79
106/53 | 18.79

Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss

Maximum conducted output power Measurement

Frequenc . 26dB Output .
Channel No. Rczlmge y Partial RU Bandwidth Povger Output Power Limit
(MHz) (MHz) (dBm) (dBm) | dBm+10log(BW)
26/0 - 13.24 24 --
36 5180 52/37 - 16.53 24 --
106/53 - 18.96 24 --
26/8 21.070 13.29 24 24.24
64 5320 52/40 22.020 14.85 24 24.43
106/54 22.970 18.69 24 24.61
26/0 20.570 13.26 24 24.13
100 5500 52/37 21.420 16.42 24 24.31
106/53 22.120 18.85 24 24.45
26/8 20.720 13.47 24 24.16
140 5700 52/40 22.070 16.33 24 24.44
106/54 24.370 18.86 24 24.87
26/0 - 14.81 30 --
149 5745 52/37 - 17.56 30 --
106/53 - 18.79 30 --
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Report No.: 21C0161R-RFUSWL5V01-A

26dB Occupied Bandwidth:

Channel 64 (Partial RU 26/8)
BE Keysight Spectrum Analyzer - Swept SA ===
[ RF [s00 ac | [ [ SENSE:INT] | ALIGN AUTO  [06:40:10 AMDec 17, 2021
[Center Freq 5.320000000 GHz | Avg Type: Log-Pwr TcE[l3345|  Tredueney
PNO: Fast 0 1rig: FreeRun TYREIM
IFGain:Low #Atten: 30 dB DET|P NNNNN
Ret Offect 1 dB Mkr2 5.310 90 GHZ Auto Tune
10 dBidiv__Ref 21.00 dBm -15.44 dBm
Log 1
1.a Center Freq
1.00 5.320000000 GHz|
900 .2 3 7445 don|
e StartFreq
0 5.205000000 GHz,
-39.0
-49.0 &
. Stop Freq
) 5.345000000 GHz
-69.0
Center 5.32000 GHz Span 50.00 MHz CF Ste
Res BW 200 kHz #VBW 1.0 MHz Sweep (#Swp) 1.200 ms (1001 pts) 5.000000 MHz

t
-_— pee
1 5.328 40 GHz 11.52 dBm
2 N f 5.310 90 GHz 15.44 dBm
3N f 5.331 15 GHz 16.36 dBm Freq Offset
g | 0 Hz
6
7
]
9
10
11 i
. '
MSG STATUS
Channel 64 (Partial RU 52/40)
BE Keysight Spectrum Analyzer - Swept SA [ | ]
| RF [s00 ac | [ [ SENSE:INT] | ALIGN AUTO  [06:47:35 AMDec 17, 2021
[Center Freq 5.320000000 GHz | Avg Type: Log-Pwr TRACE[[234 5 6 Frequency
PNO: Fast 0 1rig: FreeRun TYFEIM
IFGain:Low #Atten: 30 dB pET|P NNNNN
Auto Tune|
Mkr2 5.310 30 GHz
Ref Offset 1 dB
10 dBrdiv__ Ref 21.00 dBm -17.38 dBm
Log 1
1.0 Center Freq
100 5.320000000 GHz,
E [ 3
5.00 ’2 495 o]
190 StartFreq
20 5.205000000 GHz
-39.0
49,0 fresomeeal -
w0 Stop Freq
i 5.345000000 GHz|
-69.0

Center 5.32000 GHz

Res BW 220 kHz #VBW 1.0 MHz

Sweep (#Swp) 1.000 ms (1001 pts)

Span 50.00 MHz

WRRMODHTRC[SC] X | ¥ [ FUNCION | FUNCIONWIDIH] __FUNCTONVALLE

5 328 40 GHz 11 02 dBm
N f 5.310 30 GHz -17.38 dBm
N f 5.331 50 GHz -16.81 dBm

m

[
e e Sl ) e

STATUS

CF Step
5.000000 MHz
Man

Page: 44 of 515
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Channel 64 (Partial RU 106/54)

B Keysight Spectrum Analyzer - Swept SA =]l ]
| RF [s00 ac | [ | SENSE:INT] | ALIGN AUTO [ 06:52:58 AMDec 17, 2021
[Center Freq 5.320000000 GHz | Avg Type: Log-Pwr TRACE[1234 5 6 Frequency
PNO: Fast 50 Trig: Free Run TYPE| MR
IFGain:Low #Atten: 30 dB DET|P NNNNN
Auto Tune
Ref Offset 1 dB Mkr2 5.309 00 GHZ
10 dBidiv__Ref 21.00 dBm -15.31 dBm
og
na LS L Center Freq
1.00 R 5.320000000 GHz
2 3
-3.00 . | -14.74 o)
-19.0
StartFreq
230 5295000000 GHz
39.0
4510
can Stop Freq
: 5.345000000 GHz|
5.0
Center 5.32000 GHz Span 50.00 MHz CF Step
Res BW 220 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 5.000000 MHz
t M
e an
1] N f 5.324 30 GHz 11.26 dBm
2] N f 5.309 00 GHz 16.31 dBm
3N f 5.33190 GHz 16.17 dBm Freq Offset
4 0Hz
5 E
6
7
8
9
10
11 )
. 3
MSG STATUS
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D DEKRA

Product
Test Item

Test Mode

Test Date

Intel® Wi-Fi 6 AX201
Maximum conducted output power

2021/12/17

Mode 11 SISO A: Transmit (802.11ax-40BW Partial RU)

Cable loss=1dB

Maximum conducted output power

Channel |Frequency Data Rate
No (MHz) | Partial RU| MCS0 | MCS1 MCS2 | MCS3 MCS4 MCS5 | MCS6 | MCS7 | MCS8 | MCS9 | MCS10 [ MCS11
38 5190 242/61 | 17.86 - - -- -- -- -- - - - -- --
62 5310 242/62 | 17.61 | 17.57 | 17.51 17.46 17.41 17.36 | 17.32 | 17.27 | 17.22 | 17.15 | 17.08 | 17.05
102 5510 242/61 | 18.00 - - -- -- -- -- - - - -- --
134 5670 242/62 | 18.82 | 18.72 | 18.68 | 18.64 18.56 18.49 | 18.46 | 18.38 | 18.30 | 18.20 | 18.11 | 18.03
151 5755 242/61 | 18.88 - - -- -- -- -- - - - -- --

Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss

Maximum conducted output power Measurement

Frequenc . 26dB Output -
Channel No. R(zmge g Partial RU Bandwidth Povger Output Power Limit
(MHz) (MHz) (dBm) (dBm) | dBm+10log(BW)
38 5190 242/61 -- 17.86 24 --
62 5310 242/62 24.960 17.61 24 24.97
102 5510 242/61 25.410 18.00 24 25.05
134 5670 242/62 25.140 18.82 24 25.00
151 5755 242/61 -- 18.88 30 --
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26dB Occupied Bandwidth:
Channel 62 (Partial RU 242/62)

BE Keysight Spectrum Analyzer - Swept SA [ | ]
| RF [s00 ac | [ [ SENSE:INT] | ALIGN AUTO  [06:41:59 AMDec 17, 2021
[Center Freq 5.310000000 GHz | Avg Type: Log-Pwr TRACE[[234 5 6 Frequency
PNO: Fast 0 1rig: FreeRun TYFEIM
IFGain:Low #Atten: 30 dB pET|P NNNNN
Auto Tune|
Mkr2 5.308 2 GHz
Ref Offset 1 dB
10 dBrdiv__ Ref 21.00 dBm -18.24 dBm
Log 1
1.0 Center Freq
1.00 5.310000000 GHz|
900 2 3
190 ' -17.71 dB|
) StartFreq
20 5.260000000 GHz
-39.0
-49.0 bttt s imope o= ety v aps )
o Stop Freq
i 5.360000000 GHz|
-69.0
Center 5.31000 GHz Span 100.0 MHz CF Step
Res BW 240 kHz #VBW 2.0 MHz Sweep (#Swp) 1.667 ms (1001 pts) 10.000000 MHz
1
7S] e
1] N f 6.317 2 GHz 8.29 dBm
2 N 1 5.308 2 GHz -18.24 dBm
3N f 5.3317 GHz 18.07 dBm Freq Offset
4 0 Hz|
5 E
6
7
]
9
10
11 |
P v
MSG STATUS

Page: 47 of 515



Report No.: 21C0161R-RFUSWL5VO0I1-A P D E KRA

Product : Intel® Wi-Fi 6 AX201
Test Item : Maximum conducted output power
Test Mode Mode 12 SISO A: Transmit (802.11ax-80BW Partial RU)
Test Date : 2021/12/17
Cable loss=1dB Maximum conducted output power
Channel |Frequency Data Rate
No | (MHz) |Partial RU| MCSO | MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | MCS8 | MCS9 | MCS10 | MCS11
42 5210 | 484/65 | 1746 | 1742 | 1735 | 1730 | 1726 | 1722 | 17.18 | 17.14 | 17.09 | 17.05 | 17.02 | 16.99
58 5290 | 484/66 | 17.61 | 17.55 | 1749 | 17.44 | 1739 | 1733 | 1726 | 17.19 | 17.15 | 17.10 | 17.03 | 16.97
106 5530 | 484/65 | 1675 | 16.67 | 16.64 | 16.61 | 1658 | 1652 | 16.46 | 1638 | 1634 | 1626 | 1621 | 16.17
155 5775 484/65 | 18.83 | 18.78 | 18.68 | 18.64 | 1860 | 1853 | 1845 | 1838 | 1834 | 1826 | 18.19 | 18.10

Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss

Maximum conducted output power Measurement

Frequenc . 26dB Output .
Channel No. | Range | | Pamial RU | o i sih Power Output Power Limit
(MHz) (MHz) (dBm) (dBm) | dBm+10log(BW)
42 5210 484/65 -- 17.46 24 --
58 5290 484/66 43.690 17.61 24 27.40
106 5530 484/65 44.690 16.75 24 27.50
155 5775 484/65 - 18.83 30 --
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Report No.: 21C0161R-RFUSWL5VO0I1-A P D E KRA

26dB Occupied Bandwidth:
Channel 58 (Partial RU 484/65)

BE Keysight Spectrum Analyzer - Swept SA [ | ]
| RF [s00 ac | [ [ SENSE:INT] | ALIGN AUTO  [06:38:27 AMDec 17, 2021
[Center Freq 5.290000000 GHz | Avg Type: Log-Pwr TcE[l3345|  Tredueney
PNO: Fast 0 1rig: FreeRun TYREIM
IFGain:Low #Atten: 30 dB DET|P NNNNN
Auto Tune|
Mkr2 5.289 0 GHz
Ref Offset 1 dB
10 dBidiv__Ref 21.00 dBm -17.90 dBm
Log 1
1.a Center Freq
1.00 5.290000000 GHz|
9.00 2 3
=y -17.75 dbm
startFreq
20 5.190000000 GHz,
-39.0
-49.0
. Stop Freq
) 5.390000000 GHz
-69.0
Center 5.2900 GHz Span 200.0 MHZ| CF Step
Res BW 430 kHz #VBW 3.0 MHz Sweep #Swp) 1.067 ms (1001 pts) |  20.000000 MHz
1 M
7S] e an
1] N f 5.305 6 GHz 8.22 dBm
2 N 1 5.289 0 GHz -17.90 dBm
3N f 5.3314 GHz 19.97 dBm Freq Offset
4 0 Hz
5 =
6
7
]
9
10
11 |
P v
MSG STATUS
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D DEKRA

Product Intel® Wi-Fi 6 AX201
Test Item Maximum conducted output power
Test Mode Mode 13 SISO A: Transmit (802.11ax-160BW Partial RU)
Test Date 2021/12/17
Cable loss=1dB Maximum conducted output power
Frequency Data Rate
Channel No.
(MHz) | Partial RU| MCSO | MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | MCS8 | MCS9 | MCS10 | MCS11
>0 5250 | 996/67 | 1513 | 15.08 | 15.03 | 14.99 | 1495 | 1488 | 14.84 | 1479 | 1473 | 1470 | 14.66 | 14.62
(U-NII-1)
%0 5250 | 996/S67 | 15.12 | 15.07 | 15.02 | 14.98 | 1494 | 1490 | 14.87 | 1482 | 1477 | 1471 | 14.67 | 14.62
(U-NII-2A)
i 570 996/67 | 14.00 | 1391 | 13.81 | 13.73 | 13.65 | 13.58 | 13.50 | 13.41 | 1331 | 1328 | 13.25 | 13.19
996/S67 | 14.14 | 14.06 | 1398 | 13.89 | 13.79 | 13.69 | 13.64 | 13.55 | 1346 | 1342 | 1334 | 1330
Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss
Maximum conducted output power Measurement
F 26dB Output .
requency Partial RU ] upd Output Power Limit
Channel No. Range Bandwidth Power
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
50 (U-NII-1) 5250 996/67 -- 15.13 24 --
50 (U-NII-2A) 5250 996/S67 85.230 15.12 24 30.31
996/67 85.560 14.00 24 30.32
114 5570
996/S67 85.230 14.14 24 30.31
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Report No.: 21C0161R-RFUSWL5VO0I1-A P D E KRA

26dB Occupied Bandwidth:
Channel 50 (Partial RU 996/67)

BE Keysight Spectrum Analyzer - Swept SA [ | ]
| RF [s00 ac | [ [ SENSE:INT] | ALIGN AUTO  [06:36:09 AMDec 17, 2021
[Center Freq 5.250000000 GHz | Avg Type: Log-Pwr TacE[l3345|  freduency
PNO: Fast 0 1rig: FreeRun TYREIM
IFGain:Low #Atten: 30 dB DET|P NNNNN
Auto Tune|
Ref Offset 1 dB Mkr2 5.248 25 GHz
10 dBidiv__Ref 21.00 dBm -18.63 dBm
Log ?
1.a \ Center Freq
1.00 5.250000000 GHz
800
190 '2 3 -18.53 dBm|
StartFreq
20 5.075000000 GHz,
380
-49.0
. Stop Freq
5.425000000 GHz
69.0
Center 5.2500 GHz Span 350.0 MHZ| CF Step
Res BW 820 kHz #VBW 8.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 35.000000 MHz
t M
7S] e an
1] N f 5.279 40 GHz 7.47 dBm
2| N f 5.248 25 GHz -18.63 dBm
3[ N f 5.330 85 GHz -20.99 dBm Freq Offset
4 0 Hz
5 =
6
7
8
9
10
11 J
‘ v
MSG STATUS
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D DEKRA

Product : Intel® Wi-Fi 6 AX201

Test Item : Maximum conducted output power

Test Mode Mode 14 SISO B: Transmit (802.11a 6Mbps)

Test Date : 2022/02/22

Cable loss=1dB Maximum conducted output power
Frequenc Data Rate (Mbps)
Channel No. (1\C/1[Hz) y 6 | 9 | 12 | 18 | 24 | 36 | 48 | 54
Measurement Level (dBm)

36 5180 18.19 - - - - - - -
40 5200 18.96 | 1891 | 18.86 | 18.80 | 18.74 | 18.68 | 18.64 | 18.58
48 5240 18.89 - - - - - - -
52 5260 18.99 - - - - - - -
56 5280 18.91 | 18.85 | 18.82 | 18.76 | 18.72 | 18.66 | 18.59 | 18.56
64 5320 17.36 - - - - - - -
100 5500 17.72 - - - - - - -
116 5580 18.92 | 18.89 | 18.81 | 18.71 | 18.64 | 18.58 | 18.48 | 18.40
140 5700 18.01 - - - - - - -
149 5745 18.98 - - - - - - -
157 5785 18.97 | 18.88 | 18.82 | 18.77 | 18.68 | 18.59 | 18.51 | 18.42
165 5825 18.95 - - - - - - -

Note: Maximum conducted output power Value =Reading value on average power meter + cable loss

Maximum conducted output power Measurement:
Frequenc 26dB Output o
Channel No. Rczllnge g Bandwidth POVI\;er Output Power Limit
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
36 5180 -- 18.19 24 --
40 5200 -- 18.96 24 --
48 5240 - 18.89 24 -
52 5260 28.430 18.99 24 25.54
56 5280 31.430 18.91 24 25.97
64 5320 24.520 17.36 24 24.90
100 5500 24.570 17.72 24 24.90
116 5580 22.900 18.92 24 24.60
140 5700 24.870 18.01 24 24.96
149 5745 -- 18.98 30 --
157 5785 -- 18.97 30 --
165 5825 -- 18.95 30 --
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D DEKRA

26dB Occupied Bandwidth:
Channel 116

Agilent Spectrum Analyzer - Swept SA

0 RL RF 950G SEMSE:INT| ALIGH AUTO

03:33:09 PMFeb 22, 2022

[Center Freq 5.580000000 GHz | . Avg Type: Log-Pur mac[lozasp|  Frequency
PHO: Fast 5 Trig: Free Run TVPE| M o
IFGain:Low #Atten: 30 dB DET|P NNMHNN
ot Offest1 dB MKkr2 5.568 40 GHz Auto Tune
10 dBrdiv_ Ref 21.00 dBm -17.31 dBm
Log 1
.o f Center Freq||
1.00 5.580000000 GHz
-3.00 A2 3
' -16.47 camfl
e StartFreq||
290 5555000000 GHz
-390 paress o
-49.0
a0 Stop Freq||
5.605000000 GHz
-69.0
Center 5.58000 GHz Span 50.00 MHz CF Step
Res BW 240 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 5.000000 MH=
| : S S A NI Auto Man
11 N f 5.5682 15 GHz 953 dBm
2| N f 5.568 40 GHz -17.31 dBm
3| N f 5.591 30 GHz -17.39 dBm Freq Offset
4
5 0 Hz
[
ri
8
]
10
11 v
< ¥
IMSG STATUS
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Report No.: 21C0161R-RFUSWL5VO0I1-A

D DEKRA

Product Intel® Wi-Fi 6 AX201
Test Item Maximum conducted output power
Test Mode Mode 15 SISO B: Transmit (802.11n-20BW 7.2Mbps)
Test Date 2022/02/22
Cable loss=1dB Maximum conducted output power
Data Rate
Channel No. Frequency (MHz) HTO | HT1 | HT2 | HT3 | HT4 | HT5 | HT6 | HT7
Measurement Level (dBm)
36 5180 18.11 -- -- -- -- -- -- --
40 5200 18.92 | 18.87 | 18.83 | 18.80 | 18.75 | 18.70 | 18.65 | 18.58
48 5240 18.85 - - - - -- -- --
52 5260 18.96 - - - - -- -- --
56 5280 18.84 | 18.77 | 18.71 | 18.65 | 18.59 | 18.52 | 18.45 | 18.41
64 5320 16.86 -- -- -- -- -- -- --
100 5500 17.47 -- -- -- -- -- -- --
116 5580 18.99 | 18.90 | 18.81 | 18.73 | 18.67 | 18.59 | 18.50 | 18.46
140 5700 17.90 -- -- -- -- -- -- --
144(U-NII-2C) 5720 18.39 -- -- -- -- -- -- --
144(U-NII-3) 5720 9.53 -- -- -- -- -- -- --
149 5745 18.94 -- -- -- -- -- -- --
157 5785 18.95 | 18.87 | 18.84 | 18.80 | 18.75 | 18.70 | 18.66 | 18.59
165 5825 18.97 - - - - -- -- --
Note: Maximum conducted output power Value =Reading value on average power meter + cable loss
Maximum conducted output power Measurement:
Frequenc 26dB Output .
Channel No. R(zlnge g Bandwidth Potvger Output Power Limit
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
36 5180 -- 18.11 24 --
40 5200 -- 18.92 24 --
48 5240 -- 18.85 24 --
52 5260 33.280 18.96 24 26.22
56 5280 30.180 18.84 24 25.80
64 5320 25.380 16.86 24 25.04
100 5500 24.570 17.47 24 24.90
116 5580 23.050 18.99 24 24.63
140 5700 24.870 17.90 24 24.96
144(U-NII-2C) 5720 18.280 18.39 24 23.62
144(U-NII-3) 5720 -- 9.53 30 --
149 5745 -- 18.94 30 --
157 5785 -- 18.95 30 --
165 5825 -- 18.97 30 --

Page: 54 of 515



Report No.: 21C0161R-RFUSWL5VO0I1-A

D DEKRA

26dB Occupied Bandwidth:
Channel 116

Agilent Spectrum Analyzer - Swept SA

fl RL RF S0% AC SEMSE!INT] ALIGN AUTO 03:34:37 PMFeh 22, 2022
|Center Freq 5.580000000 GHz \ Avg Type: Log-Pur mak[iaasse |  Freauency
PNO: Fast (o0 11ig: Free Run TRE| I Wbk
IFGain:Low #Atten: 30 dB DET|P HNNMN
ot Omeet1 a Mkr2 5.568 60 GHZ Auto Tune
10 dB/div__ Ref 21.00 dBm -16.22 dBm
Log | 1
no T T Center Freq(]
100 5.580000000 GHz
K 2 3
200 ’ -16.07 dBm|
10 StartFreq(|
240 5.665000000 GHz
-39.0 [resaan A
-49.0
=0 Stop Freqj|
5.605000000 GHz
-69.0
Center 5.58000 GHz Span 50.00 MHz CF Step
Res BW 240 kHz #VBW 1.0 MHz Sweep #Swp) 1.000 ms (1001 pts) 5000000 MHz
| s S IO/ TR NS T Auto Man
1| N f 5582 75 GHz 9.93 dBm
2| N f 5.568 60 GHz -16.22 dBm
3[ N f 559165 GHz -16.89 dBm Freq Offset
4 0Hz
6
7
8
9
10
11 -
< b
IMSG STATUS
99% Occupied Bandwidth:
Channel 144
Agilent Spectrum Analyzer - Occupied BW
fl RL RF So0Q  AC SENSE:IMT) ALIGN AUTO 12:18:22 PMFeb 20, 2022
|[Center Freq 5.720000000 GHz | Center Freq: .720000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 1010
I | #IFGain:Low #Atten: 30 4B Radio Device: BTS
AMkr1 -13.8965 MHZ
Ref Offset 1 dB
||1o dBidiv____ Ref 21.00 dBm -7.0040 dB
Log ‘ ]
1.0 182 — s e Center Freq(|
1.00 W\‘ 5720000000 GHz
-9.00 i
-19.0 ".-rJ*‘rM M“'Lq,\
0 o e
1250 botpraemttens ™ et -
-49.0
-59.0
-69.0
| Center 5.72 GHz Span 50 MHz CF Step
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5000000 MHz
Auto Man
Occupied Bandwidth Total Power 24.7 dBm
17.793 MHz Freqoffset
Transmit Freq Error 5.881 kHz OBW Power 99.00 % OHz
x dB Bandwidth 23.78 NHz x dB -26.00 dB
IMSG STATUS
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D DEKRA

Maximum conducted output power:
Channel 144 (U-NII-2C)

Agilent Spectrum Analyzer - Channel Power

| RL RF SO0&  AC SEMSE!INT ALIGN AUTO 12:19:27 PMFeb 20, 2022
[Center Freq 5.718051750 GHz | CenterFreq:5.718051750 GHz Std: None Frequency
—— Trig:Free Run Avg|Held: 100/100
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
Log
"o CenterFreq|
.00 1 \ 56.718051750 GHz
-9.00
-19.0 "}_,r’ \k\
250 "/"H \
-38.0 S N
-49.0
-69.0
-59.0
Center 5.718 GHz Span 50 MHz CF st
Res BW 1 NHz #VBW 3 MHz sweep 1ms 5000000 M
Auto Man
Channel Power Power Spectral Density
Freq Offset
18.39 dBm /139 mHz |} -54.57 dBm mz |} OHz
MSG STATUS

Maximum conducted output power:

Channel 144 (U-NII-3)

Agilent Spectrum Analyzer - Channel Power:

tl RL RF S0Q  AC SEMSEINT| ALIGN AUTO 12:19:51 PMFeb 20, 2022
[Center Freq 5.726948250 GHz | Center Freq: 5.726348250 GHz Radio Std: None Frequency
—— Trig:FreeRun Avg|Held: 100100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Refl 21.00 dBm
Log
ma Center Freq||
.00 7 e o 5726948250 GHz
-9.00
-19.0 ’f,-/f \\H
290 //_,.-‘ [
-38.0 == ]
st e e
-49.0
-55.0
-69.0
Center 5.727 GHz Span 50 MHz CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 5.000000 Mo
Auto Man
Channel Power Power Spectral Density
Freq Offset
9.53 dBm /3.897 MHz ||} -56.57 dBm mz |} OHz
MSG STATUS
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Product : Intel® Wi-Fi 6 AX201
Test Item : Maximum conducted output power
Test Mode Mode 16 SISO B: Transmit (802.11n-40BW 15Mbps)
Test Date : 2022/02/22
Cable loss=1dB Maximum conducted output power
Frequency Data Rate
Channel No. (MHz) HTO | HT1 | HT2 | HT3 | HT4 | HTS5 | HT6 | HT7
Measurement Level (dBm)
38 5190 17.92 -- -- -- -- -- - --
46 5230 1896 | 18.89 | 18.83 | 18.77 | 18.72 | 18.66 | 18.62 | 18.57
54 5270 18.95 -- -- -- -- -- -- --
62 5310 1638 | 16.34 | 16.28 | 16.23 | 16.19 | 16.15 | 16.09 | 16.05
102 5510 17.75 -- -- -- -- -- -- --
110 5550 18.95 | 18.88 | 18.85 | 18.79 | 18.71 | 18.61 | 18.52 | 18.44
134 5670 18.97 -- -- -- -- -- -- --
142(U-NII-2C) 5710 18.75 -- -- -- -- -- -- --
142(U-NII-3) 5710 5.77 -- -- -- -- -- -- --
151 5755 18.88 -- -- -- -- -- -- --
159 5795 18.90 | 18.87 | 18.83 | 18.78 | 18.69 | 18.65 | 18.61 | 18.58
Note: Maximum conducted output power Value =Reading value on average power meter + cable loss
Maximum conducted output power Measurement:
Channel No. Frequency Bar21(61€v]i3 dth (3235:: Output Power Limit
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
38 5190 -- 17.92 24 --
46 5230 -- 18.96 24 --
54 5270 46.310 18.95 24 27.66
62 5310 45.140 16.38 24 27.55
102 5510 45.490 17.75 24 27.58
110 5550 43.400 18.95 24 27.37
134 5670 46.040 18.97 24 27.63
142(U-NII-2C) 5710 39.350 18.75 24 26.95
142(U-NII-3) 5710 -- 5.77 30 --
151 5755 -- 18.88 30 --
159 5795 -- 18.90 30 --
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Report No.: 21C0161R-RFUSWL5VO0I1-A

D DEKRA

26dB Occupied Bandwidth:

Channel 110
Agilent Spectrum Analyzer - Swept SA
g RL RF 508 AC SENSE!INT ALIGN AUTO 03:36:06 PMFeh 22, 2022
|Center Freq 5.550000000 GHz | Avg Type: Log-Pwr me[lzaase|  reauency
PNO: Fast o Trig: Free Run THPE| 1M iiohinb
IFGain:Low #Atten: 30 dB DET|P HNMHH M
Auto Tune
Ref Offset 1 dB Mkr2 5.528 1 GHz
10 dBidiv__Ref 21.00 dBm -19.04 dBm
Log 91
1.0 i CenterFreq
100 5650000000 GHz
-5.00
190 .2 i -17.52 dBm|
i StartFreq
40 5.500000000 GHz
-39.0
-49.0
50 StopFreq
5.600000000 GHz
£3.0
Center 5.55000 GHz Span 100.0 MHz CF Step
| Res BW 430 kHz #VBW 2.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 10.000000 MHz
| S T S E A R : Aute Man
f 55391 GHz 8.48 dBm
2 N f 55281 GHz -19.04 dBm
3[ N f 55715 GHz 19.15 dBm Freq Offset
; 0Hz
3
7
8
9
10
11 -
< b
IMSG STATUS
99% Occupied Bandwidth:
Channel 142
Agilent Spectrum Analyzer - Occupied BW
g RL RF s08 SENSE!INT ALIGN AUTO 12:20:59 PM Feb 20, 2022
[Center Freq 5.710000000 GHz | Center Freq: 5.710000000 GHz Radio $td: None Frequency
—— Trig:Free Run Avg|Held: 10110
I | #IFGain:Low #Atten: 30 dB Radic Device: BTS
AMKr1 -33.1425 MHz
Ref Offset 1 dB
10dgiay___Ref 21.00 dBm -3.8198 dB
9 142 2
R ] Center Freq
1.00 ‘1 5.710000000 GHz
-9.00
-19.0 o
29.0 ! el
- LT R T
-39.0
-49.0
-59.0
-69.0
ICenter 5.71 GHz Span 100 MHz| CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 10.000900 ME
[Auto Man
Occupied Bandwidth Total Power 25.9 dBm
36.285 MHz Freqoffset
Transmit Freq Error 28.084 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 43.05 MHz x dB -26.00 dB
IMSG STATUS
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D DEKRA

Maximum conducted output power:
Channel 142 (U-NII-2C)

Agilent Spectrum Analyzer - Channel Power

| RL RF SO0&  AC SEMSE!INT ALIGN AUTO 12:22:05 PMFeb 20, 2022
[Center Freq 5.708428750 GHz | Center Freq: 5.708428750 GHz Std: None Frequency
—— Trig:FreeRun Avg|Held: 100100
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
Log
"o Center Freq||
.00 S 5.708428750 GHz
-9.00
-19.0 f,n/ \\
-29.0
39.0 \\“‘*Mh—-'-*
- v-'_‘“""‘!—-v-
-49.0
-69.0
-59.0
Center 5.708 GHz Span 100 MHz| CF st
Res BW 1 NHz #VBW 3 MHz Sweep 1ms 10000000 M
Auto Man
Channel Power Power Spectral Density
Freq Offset
18.756 dBm /33.14 MHz ||} -57.58 dBm mz |} OHz
MSG STATUS

Maximum conducted output power:
Channel 142 (U-NII-3)

Agilent Spectrum Analyzer - Channel Power:

tl RL RF S0Q  AC SEMSEINT| ALIGN AUTO 12:22:29 PMFeb 20, 2022

[Center Freq 5.726571250 GHz | Center Freq: 5.726571250 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Held: 100/100
I #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB

10 dBidiv Ref 21.00 dBm

Log

ma Center Freq||

1.00

5.726571250 GHz

-9.00 j
-19.0

STATUS

-29.0
-39.0 «""""'j \M ]
e S VLSS
-49.0
-55.0
-69.0
Center 5.727 GHz Span 100 MHz| CF Step
Res BW 1 MHz #VBW 3 MHz Sweep 1 ms| 10.000000 MHz
JAuto Man
Channel Power Power Spectral Density
Freq Offset
5.77 dBm 73.143 MHz |} -60.20 dBm mz |} OHz
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Product : Intel® Wi-Fi 6 AX201
Test Item : Maximum conducted output power
Test Mode Mode 17 SISO B: Transmit (802.11ac-80BW 32.5Mbps)
Test Date : 2022/02/20
Cable loss=1dB Maximum conducted output power
Channel No. Frequency Data Rate
(MHz) VTHO | VTHI | VTH2 | VTH3 | VTH4 | VTHS | VTH6 | VTH7 | VTHS | VTH9
42 5210 18.06 | 17.97 | 17.89 | 17.85 | 17.78 | 17.70 | 17.63 | 17.58 | 17.50 | 17.44
58 5290 17.56 | 17.52 | 17.46 | 17.42 | 17.37 | 17.31 | 17.25 | 17.19 | 17.15 | 17.10
106 5530 17.60 | -- -- -- -- -- -- - - --
122 5610 18.97 | 18.93 | 18.83 | 18.73 | 18.68 | 18.61 | 18.54 | 18.45 | 18.36 | 18.27
138 (U-NII-2C) 5690 18.88 | -- -- -- -- -- -- -- -- --
138 (U-NII-3) 5690 1.25 -- -- -- -- -- -- -- -- --
155 5775 18.92 | 18.85| 18.75 | 18.66 | 18.61 | 18.53 | 18.44 | 18.41 | 18.32 | 18.24

Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss

Maximum conducted output power Measurement:
Frequency 26dB Output

Channel No. Range Bandwidth Power Output Power Limit
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
42 5210 -- 18.06 24 -
58 5290 87.290 17.56 24 30.41
106 5530 86.920 17.60 24 30.39
122 5610 87.870 18.97 24 30.44
138 (U-NII-2C) 5690 77.600 18.88 24 29.90
138 (U-NII-3) 5690 - 1.25 30 --
155 5775 - 18.92 30 -
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D DEKRA

Agilent Spectrum Analyzer - Swept SA

26dB Occupied Bandwidth:
Channel 138

g RL RF 508 AC SENSE!INT ALIGN AUTO 12:24:54 PM Feb 20, 2022
|Center Freq 5.690000000 GHz | Avg Type: Log-Pwr me[izaase|  reauency
PNO:Fast [0 1rig:Free Run TAPE | Wik
IFGain:Low #Atten: 30 dB DET|P HNMHH M
ot Omet 1 a5 Mkr2 5.647 4 GHz Auto Tune
10 dBidiv__Ref 21.00 dBm -17.55 dBm
Log 1
na i CenterFreq
100 5.690000000 GHz
8m 2 3
190 ' 1707 dEm|
i StartFreq
40 R T 5.530000000 GHz
-39.0
-49.0
50 StopFreq
5.790000000 GHz
-68.0
Center 5.6900 GHz Span 200.0 MHz CF Step
| Res BW 820 kHz #VBW 3.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 20.000000 MHz|
| S T S R R Aute Man
f 5.691 8 GHz 8.93 dBm
2l N f 5.647 4 GHz 17.55 dBm
3| N f 57320 GHz 17.13 dBm Freq Offset
4 0Hz
6
7
8
9
10
11 -
< b
IMSG STATUS
99% Occupied Bandwidth:
Channel 138
Agilent Spectrum Analyzer - Occupied BW
g RL RF 508 AC SENSE!INT ALIGN AUTO 12:24:12 PMFeb 20, 2022
|Center Freq 5.690000000 GHz | Center Freq: 5.650000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Held: 10M10
I | #IFGain:Low #Atten: 30 dB Radic Device: BTS
AMKr -72.512 MHz
Ref Offset 1 dB
10d8iay___Ref 21.00 dBm -0.45656 dB
og
P
1.0 1A2 =Y Center Freq(|
1.00 5.690000000 GHz
-0.00
> .
290 |— et B R b = ey
-39.0
-49.0
-59.0
-69.0
| Center 5.69 GHz Span 200 MHz| CF Step
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 20.000000 MHz
[Auto Man
Occupied Bandwidth Total Power 26.3 dBm
75.024 MHz FreqOfteet
Transmit Freq Error 46.763 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 84.33 MHz x dB -26.00 dB
MSG STATUS
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Maximum conducted output power:
Channel 138 (U-NII-2C)

Agilent Spectrum Analyzer - Channel Power.

| RL SENSE:INT ALIGH AUTO 12:25:18 PMFeb 20, 2022
[Center Freq 5.688744000 GHz | Center Freq: 5685744000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 100/100
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
L

og
10 Center Freq||
1.00 . 5.688744000 GHz
-9.00 ( ™
-19.0
V
-29.0 / \\\‘
-39.0 I—— [l e ——
-48.0
-58.0
-69.0
ICenter 5.689 GHz Span 200 MHz] CF Step
Res BW 1 MHz #VBW 3 MHz Sweep 1ms]] 55000000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset,
18.88 dBm /72.51 mHz [l -60.46 dBm mz |} 0Hz
MSG STATUS

Maximum conducted output power:
Channel 138 (U-NII-3)

Agilent Spectrum Analyzer - Channel Power,
] RF SO0 AC

SEMSEINT] ALIGN AUTO 12:25:43 PMFeb 20, 2022

Radio Std: None

Frequency

|§enter Freq 5.726256000 GHz ‘ Ce_nter Freq: 5.726256000 GHz
—— Trig:Free Run Avg|Hold: 1001100
I | #IFGain:Low #Atten: 30 dB Radio Device:BTS
Ref Offset 1 dB
10 dBIdiv Ref 21.00 dBm
Log
1.0 Center Freq||
1.00 7 1 5.726256000 GHz
-0.00 [ 1
-19.0
-29.0 / \\’-\\‘“
-38.0 e ]
o0 ey SWNPRIRU
-59.0
-65.0
ICenter 5.726 GHz Span 200 VHz] CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 20000000 M
Auto Man
Channel Power Power Spectral Density
Freq Offset
1.25 dBm 72512 MHz [} -63.65dBm Hz |} 0Hz
MSG STATUS
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Product : Intel® Wi-Fi 6 AX201

Test Item : Maximum conducted output power

Test Mode Mode 18 SISO B: Transmit (802.11ac-160BW 65Mbps)

Test Date : 2021/12/17

Cable loss=1dB Maximum conducted output power
Channel No. Frequency Data Rate

(MHz) |VTHO|VTHI |VTH2|VTH3 |VTH4|VTHS |VTH6|VTH7 |VTHS |VTH9

50 (U-NII-1) 5250 11.63 | 11.60 | 11.54 | 11.48 | 11.45 | 11.40 | 11.35 | 11.32 | 11.25 | 11.19
50 (U-NII-2A) 5250 11.77 | 11.73 | 11.69 | 11.65 | 11.58 | 11.54 | 11.47 | 11.42 | 11.39 | 11.36

114 5570 14.66 | 14.58 | 14.54 | 14.51 | 14.41 | 14.34 | 14.25 | 14.16 | 14.11 | 14.05

Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss

Maximum conducted output power Measurement:

Frequency 26dB Output o
. Output Power Limit
Channel No. Range Bandwidth Power Result
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
50 (U-NII-1) 5250 -- 11.63 24 -- Pass
50 (U-NII-2A) 5250 82.600 11.77 24 30.17 Pass
114 5570 165.490 14.66 24 33.19 Pass
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26dB Occupied Bandwidth:

Channel 50
BE Keysight Spectrum Analyzer - Swept SA
| RF [s00 ac | | [ SENSE:INT] | ALTGN AUTO [ 04:32:09 AM Dec 17, 2021
[Center Freq 5.250000000 GHz | Avg Type: Log-Pwr TRACE[1 23456 Frequency
PNO: Fast (50 11ig: FreeRun TYRE MR
IFGain:Low #Atten: 30 dB DET|P NNNNN
Ref Offset 1 dB Mkr2 5.168 45 GHz
10 dBidiy__Ref 21.00 dBm -22.33 dBm
og
M0 ! 1
1.00
400
9.0 ‘2 3 -19.56 cb)
290
390 —
-49.0
£5.0
£9.0
Center 5.2500 GHz Span 350.0 MHz]
Res BW 1.6 MHz #VBW 8.0 MIHz Sweep (#Swp) 1.000 ms (1001 pts)
i
1] N f 5.230 05 GHz 6.14 dBm
2 N f 5.168 45 GHz -22.33 dBm
3| N f 5.332 60 GHz -23.50 dBm
4
5 =
6
7
8
9
10
11 =
B i f

STATUS

99% Occupied Bandwidth:

Channel 50
BE Keysight Spectrum Analyzer - Occupied BW
RF [s00 ac | | [ SENSE:INT] | ALTGN AUTO [ 04:31:23 AM Dec 17, 2021
[Center Freq 5.250000000 GHz | Genter Freq: 6260000000 GHz Radio Std: None Frequency
—— Trig: FreeRun Avg|Hold: 10110
| #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset1 dB
10 dBidiv Ref 21.00 dBm
Log
nao CenterFreq|
1.00 b 5.250000000 GHz
-9.00
-19.0 } LL
-29.0 1"[ \.n' PR o
K1) M— e M
-49.0
-55.0
-69.0
Center 5.25 GHz Span 350 MHZ] CF Ste
Res BW 2 MHz #VBW 8 MHz Sweep 1ms p
Occupied Bandwidth Total Power 22.6 dBm
153.12 MHz
Transmit Freq Error 242.68 kHz OBW Power 99.00 %
x dB Bandwidth 164.3 MHz x dB -26.00 dB

STATUS
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Maximum conducted output power:

Channel 50 (U-NII-1)

BE Keysight Spectrum Analyzer - Channel Power

[ RF 500 ac | [ | SENSE:INT] | ALIGN AUTO

[04:32:32 AMDec 17, 2021

Center Freq 5.211719750 GHz

—— Trig: FreeRun
‘ #IFGain:Low #Atten: 30 dB

| Center Freq: 5.211719750 GHz
Avg|Hold: 100/100

Radio Std: None

Radio Device: BTS

Frequency

Ref Offset1 dB

10 dBIdiv Refl 21.00 dBm

Log
1.0

1.00

Center Freq

-9.00 —" Y

5211719760 GHz

-15.0 \[

-29.0 J

-38.0 r

-49.0

-59.0

-59.0

Center 5.212 GHz

Res BW 1MHz #VBW 3 MHz

Span 250 MHZ]
Sweep 1ms

Channel Power

11.63 dBm /76.56 MHz ||}

STATUS

Power Spectral Density

-68.21 dBm /Hz ||}

Maximum conducted output power:

Channel 50 (U-NII-2A)

Channel Power

11.77 dBm / 76.56 MHz ||}

STATUS

Power Spectral Density

-68.07 dBm Hz |}

BE Keysight Spectrum Analyzer - Channel Power (= ==
[ RF |50 ac | [ | SENSE:INT] | ALIGN AUTO  [04:32:55 AM Dec 17, 2021
Center Freq 5.288280250 GHz Center Freq: 5.288280250 GHz Radio Std: None Frequency
—— T1rig: FreeRun Avg|Held: 100/100
‘ #FGain:Low #Atten: 30 dB Radic Device: BTS
Ref Offset1 dB
10 dBidiv Ref 21.00 dBm
og
.o CenterFreq|
1.00 5.288280250 GHz
9,00 Y A "
19.0 l [ \
-29.0
-39.0 f’# \\\
-49.0 [~
-59.0
69.0
Center 5.288 GHz Span 250 MHz] CF Step
Res BW 1 MHz #VBW 3 MHz Sweep 1ms

25.000000 MHz|
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Product : Intel® Wi-Fi 6 AX201
Test Item : Maximum conducted output power
Test Mode Mode 19 SISO B: Transmit (802.11ax-20BW 8.6Mbps)
Test Date : 2022/02/22
Cable loss=1dB Maximum conducted output power
Frequenc Data Rate
Channel No. AUENCY M 1cs0 [ MCs1 | MCs2 | MCS3 | MCS4 | MCS3 | MCS6 | MCS7 | MCS8 | MCS9 [MCS10]MCs11
(MHz)
Measurement Level (dBm)
36 5180 | 17.74] - [ -- — - — - - — - — —
40 5200 | 18.92]18.88]18.85]18.78 | 18.73 | 18.70 | 18.67 | 18.62 | 18.56 | 18.53 | 18.48 | 18.42
48 5240 | 18.88| - _ _ — _ — _ _ — _ _
52 5260 | 18.96| - _ _ — _ — _ _ — _ _
56 5280 | 18.89 | 18.83 | 18.78 | 18.74 | 18.71 | 18.66 | 18.62 | 18.58 | 18.51 | 18.47 | 18.42 | 18.39
64 5320 | 1678 - _ _ _ _ _ _ _ _ _ _
100 5500 | 17.57| - - — - — - — — - - -
116 5580 | 18.98|18.89 | 18.84 | 18.78 | 18.74 | 18.64 | 18.61 | 18.51 | 18.43 | 18.37]18.33 | 18.25
140 5700 [17.61| - - — - — - - — - - -
144(U-NII-2C) | 5720 | 1831] -- — _ — _ — — _ — — —
144(U-NII-3) | 5720 [1037]| - - — - — - — — - — —
149 5745 1897 - - — - — - — — - — -
157 5785 | 18.95 | 18.86 | 18.77 | 18.69 | 18.65 | 18.60 | 18.57 | 18.54 | 18.45 | 18.42 | 18.39 | 18.34
165 5825 | 18.95| - — _ — _ — _ _ — _ _

Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss

Maximum conducted output power Measurement

Frequenc 26dB Output -
Channel No. R(elmge g Bandwidth Pov&I/)er Output Power Limit Result
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
36 5180 - 17.74 24 -- Pass
40 5200 -- 18.92 24 -- Pass
48 5240 -- 18.88 24 -- Pass
52 5260 28.340 18.96 24 25.52 Pass
56 5280 29.030 18.89 24 25.63 Pass
64 5320 25.080 16.78 24 24.99 Pass
100 5500 24.920 17.57 24 2497 Pass
116 5580 22.450 18.98 24 2451 Pass
140 5700 24.770 17.61 24 2494 Pass
144(U-NII-2C) 5720 19.080 18.31 24 23.81 Pass
144(U-NII-3) 5720 - 10.37 30 -- Pass
149 5745 - 18.97 30 -- Pass
157 5785 -- 18.95 30 -- Pass
165 5825 - 18.95 30 - Pass
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Report No.: 21C0161R-RFUSWL5VO0I1-A

26dB Occupied Bandwidth:
Channel 116

Agilent Spectrum Analyzer - Swept SA

fl RL RF So0Q SENSE.IMT ALIGH AUTO 03:38:40 PMFeb 22, 2022
|[Center Freq 5.580000000 GHz Avg Type: Log-Pur macE[izzese|  Frequency
PNO: Fast D Trig: Free Run TPE | I+ Wikt
IFGain:Low #Atten: 30 dB DETIP MNNNN
o Offect 1 B MKr2 5.568 80 GHZ Auto Tune
10 dB/div__ Ref 21.00 dBm -15.47 dBm
Log 1
no Center Freq(]
100 5.580000000 GHz
2 3
-9.00 . 14,65 don|
12e StartFreq|
230 5.565000000 GHz,
-390 b ot
480
a0 Stop Freq||
5.605000000 GHz
-69.0
Center 5.58000 GHz Span 50.00 MHz CF Step
| Res BW 240 kHz #VBW 1.0 MHz Sweep #Swp) 1.000 ms (1001 pts) 5.000000 MHz|
I S S SR 15 TR A : Auto Man
1 N f 5.583 70 GHz 11.15 dBm
2| N f 5.568 80 GHz 15.47 dBm
3[ N f 5591 25 GHz -15.07 dBm Freq Offset
0 Hz
8
9
10
11 -
< >
IMSG STATUS
99% Occupied Bandwidth:
Channel 144
Agilent Spectrum Analyzer - Occupied BW
fl RL RF So0Q SENSE:IMT) ALIGN AUTO 12:31:28 PMFeb 20, 2022
|[Center Freq 5.720000000 GHz | Center Freq: 5.720000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 1010
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
AMkr1 -14.4655 MHZ
Ref Offset 1 dB
||10 dBidiv____Ref 21.00 dBm -3.5271 dB
-og 1A2 2
1o R ] Center Freq(|
1.00 5.720000000 GHz
-9.00 i
.19.0 )J"""I{FM‘ M"HM%
-20.0 ’
30,0 [leshtart MW e P i
-49.0
-59.0
-59.0
| Center 5.72 GHz Span 50 MHz CF Step
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5000000 MHz
JAuto Man
Occupied Bandwidth Total Power 25.6 dBm
18.931 MHz FreqOffeet
Transmit Freq Error -4.316 kHz OBW Power 99.00 % OHz
x dB Bandwidth 23.03 MHz x dB -26.00 dB
IMSG STATUS
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Maximum conducted output power:
Channel 144 (U-NII-2C)

Agilent Spectrum Analyzer - Channel Power
il RL RF 08 AC

SEMSEINT ALIGN AUTO

12:32:35 PMFeb 20, 2022

‘ Center Freq: 5.717767250 GHz

[Center Freq 5.717767250 GHz :
—— Trig:Free Run Avg|Held: 100/100

Std: None

Frequency

I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
Log
"o Center Freq||
1.00 \ 5.717767250 GHz
-9.00 !/ \1
-19.0
= ]
290 /f/ ““.H\\_
-0 | ot e il Rt
-49.0
-59.0
-69.0
Center 5.718 GHz Span 50 MHz CF st
Res BW 1 NHz #VBW 3 MHz sweep 1ms 5000000 M
[Auto Man
Channel Power Power Spectral Density
Freq Offset
18.31 dBm 1 14.47 MHz |} -54.97 dBm mz |} OHz

STATUS

Maximum conducted output power:
Channel 144 (U-NII-3)

Agilent Spectrum Analyzer - Channel Power

S0q  ac SEMSEINT ALIGN AUTO

12:32:59 PMFeb 20, 2022

enter Freq 5.727232750 GHz | Center Freq: 5.727232750 GHz Radio Std: None Frequency
—»~ Trig:FreeRun Avg|Hold: 100100
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBIdiv Ref 21.00 dBm
Log
"o — Center Freq||
100 7 e 5727232750 GHz
-0.00
[ - x
290 f/,, \\M\M
-39.0 e
[ Iatte o o ST SO
-49.0
-59.0
-69.0
Center 5.727 GHz Span 50 MHz CF st
Res BW 1 NHz #VBW 3 MHz Sweep 1ms 5000000 M
Auto Man
Channel Power Power Spectral Density
Freq Offset
10.37 dBm 1 4.466 mHz ] -57.03 dBm mz |} OHz

STATUS
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Product : Intel® Wi-Fi 6 AX201
Test Item : Maximum conducted output power
Test Mode Mode 20 SISO B: Transmit (802.11ax-40BW 17.2Mbps)
Test Date : 2022/02/22
Cable loss=1dB Maximum conducted output power
Frequenc Data Rate
Channel No. AUeNCY Fhicso [Mcs1 [ MCs2 [ MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | MCS8 | MCS9 [MCS10[MCS11
(MHz)
Measurement Level (dBm)
38 5190 |17.53| -- - - -- - - - - -- - -
46 5230 |18.93|18.88|18.83[18.79[18.75|18.71|18.67|18.62[18.57|18.52|18.46 | 18.41
54 5270 1894 - | — | — | - | - | - | — | = [ = = | =
62 5310 |15.97|15.91|15.86|15.79|15.75|15.69|15.63 | 15.59 | 15.54 | 15.48 [ 15.45|15.39
102 5510 |17.61] — | — | — | - | — | = | = | = = = =
110 5550 |18.97|18.93|18.84|18.74|18.69|18.62|18.56|18.46|18.40|18.35|18.26| 18.22
134 5670 1898 - | — | — | - | - | - | = | = = = =
142(UNII-2C)| 5710 [1874] — | — | — | = | = | = | = [ = | = | = | =
142(U-NII-3) 5710 636 | -- - - - - - - - - - -
151 5755 |18.92| -- - - - - - - - - - -
159 5795 |18.92]18.84|18.77]18.71|18.68|18.64|18.56|18.52|18.46|18.37|18.34|18.31

Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss

Maximum conducted output power Measurement

Frequency 26dB Output

Channel No. Range Bandwidth Power Output Power Limit Result
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
38 5190 - 17.53 24 - Pass
46 5230 - 18.93 24 - Pass
54 5270 44.410 18.94 24 27.47 Pass
62 5310 44.320 15.97 24 27.47 Pass
102 5510 44.410 17.61 24 27.47 Pass
110 5550 42.000 18.97 24 27.23 Pass
134 5670 44.960 18.98 24 27.53 Pass
142(U-NII-2C) 5710 38.980 18.74 24 26.91 Pass
142(U-NII-3) 5710 - 6.36 30 - Pass
151 5755 - 18.92 30 - Pass
159 5795 - 18.92 30 - Pass
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D DEKRA

Agilent Spectrum Analyzer - Swept SA

26dB Occupied Bandwidth:
Channel 110

fl RL RF So0Q SENSE.IMT ALIGH AUTO 03:40:57 PMFeb 22, 2022 F
|[Center Freq 5.550000000 GHz | Avg Type: Log-Pur TACE[133456 requency
PNO: Fast D Trig: Free Run TPE | I+ Wikt
IFGain:Low #Atten: 30 dB DETIP MNNNN
o Offect 1 B MKkr2 5.528 9 GHZ Auto Tune
10 dB/div__ Ref 21.00 dBm -16.64 dBm
Log 1 |
no ! 0 Center Freq(]
100 5.550000000 GHz
K 2 3
3.00 ’ -15.90 demfl
12e StartFreq|
230 5.500000000 GHz,
-39.0
480
a0 Stop Freq||
5.600000000 GHz
-69.0
Center 5.55000 GHz Span 100.0 MHz] CF Step
| Res BW 430 kHz #VBW 2.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 10,000000 MHz
I S S SR 5 TR AT : Auto Man
1 N f 5544 1 GHz 10.10 dBm
2| N f 55289 GHz -16.64 dBm
3[ N f 55709 GHz 17.29 dBm Freq Offset
0 Hz
8
9
10
11 -
< >
IMSG STATUS
99% Occupied Bandwidth:
Channel 142
Agilent Spectrum Analyzer - Occupied BW
fl RL RF So0Q SEMSEINT ALIGM AUTO 12:34:52 PMFeb 20, 2022
|[Center Freq 5.710000000 GHz | Center Freq: 5.710000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 10/10
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
AMkr1 -33.8365 MHZ
Ref Offset 1 dB
||10 dBidiv____Ref 21.00 dBm -1.9241 dB
bod 182 L Lot e (2
1no - ey Center Freq||
1.00 5.710000000 GHz
-9.00 f
-19.0 ‘,ﬂ“‘ \’"‘M
290 L il u»“P‘- LVLM_ " N
25, Y ey
-39.0
-49.0
-59.0
-59.0
Center 5.71 GHz Span 100 MHz| CF Step
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 10.000000 MHz
JAuto Man
Occupied Bandwidth Total Power 26.3 dBm
37.673 MHz Freqoffset
Transmit Freq Error 49.267 kHz OBW Power 99.00 % OHz
x dB Bandwidth 42.61 MHz x dB -26.00 dB
MSG STATUS

Page: 70 of 515



Report No.: 21C0161R-RFUSWL5VO0I1-A

D DEKRA

Maximum conducted output power:
Channel 142 (U-NII-2C)

Agilent Spectrum Analyzer - Channel Power:

tl RL RF S08  AC SEMSEINT| ALIGN AUTO 12:35:59 PMFeb 20, 2022
[Center Freq 5.708081750 GHz ‘ Center Freq: 5.708081750 GHz Radio Std: None Frequency
Trig: Free Run Avg|Held: 100/100
I ‘ #|FGa.n;an #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Refl 21.00 dBm
Log
ma Center Freq||
.00 s et 5.708081750 GHz
-9.00
-19.0 ,J/ \\
-29.0 //
380 | e
-49.0
-55.0
-69.0
Center 5.708 GHz Span 100 MHz| CF st
Res BW 1 NMHz #VBW 3 MHz Sweep 1ms 10000000 M
Auto Man
Channel Power Power Spectral Density
Freq Offset
18.74 dBm /33.84 MHz ||} -57.95dBm mz |} OHz
MSG STATUS

Maximum conducted output power:
Channel 142 (U-NII-3)

Agllenl Spectrum Analyzer - Channel Power

RF s0g  AC SEMSE:INT ALIGN AUTO 12:36:24 PMFeb 20, 2022

||Center Freq 5.726918250 GHz \ Center Freq: 5.726918250 GHz Radio Std: None Frequency
Trig: Free Run Avg|Held: 1007100
‘ #IFGam:an #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBrdw Ref 21.00 dBm
" U Center Freq||
.00 /,w,— EESSSS  B e 5.726918250 GHz
-9.00
-23.0 / \\
-39.0 e b
90 T
-59.0
-63.0
Center 5.727 GHz Span 100 MHzZ| CF Step
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 10.000000 MHz
Auto Man
Channel Power Power Spectral Density
FreqOffset
6.36 dBm /3.837 MHz [} -60.58 dBm mz |} OHz

STATUS
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Product : Intel® Wi-Fi 6 AX201
Test Item : Maximum conducted output power
Test Mode Mode 21 SISO B: Transmit (802.11ax-80BW 36Mbps)
Test Date : 2022/02/20
Cable loss=1dB Maximum conducted output power
Data Rate
Channel No. Frequency MCS0 | MCS1 | MCS2 | MCS3 | MCS4 | MCSS | MCS6 | MCS7 | MCS8 | MCS9 IMCS10|{MCS11
(MHz) Measurement Level (dBm)
42 5210 17.8817.84|17.7917.75|17.71[17.64|17.61 | 17.54|17.50(17.45|17.42|17.38
58 5290 17.26(17.20| 17.17{17.13|17.0717.01 | 16.95|16.90| 16.83 | 16.80| 16.75 | 16.71
106 5530 17.63| -- -- -- -- -- -- -- -- -- -- --
122 5610 18.97(18.87|18.80|18.70| 18.66 | 18.56 | 18.52 | 18.43|18.40 | 18.30| 18.24 | 18.20
138(U-NII-2C) | 5690 |18.89| — | — | — | — | — | — | - | - | - | - | -
138(U-NII-3) 5690 217 | — | - | — | - | - | - | - | - | - | - | =
155 5775 18.99(18.96|18.91|18.82|18.74|18.67|18.57|18.50|18.43 | 18.35| 18.28 | 18.18

Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss

Maximum conducted output power Measurement

Frequency 26dB Output Output Power Limit
Channel No. Range Bandwidth Power Result
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
42 5210 -- 17.88 24 -- Pass
58 5290 83.490 17.26 24 30.22 Pass
106 5530 83.680 17.63 24 30.23 Pass
122 5610 83.870 18.97 24 30.24 Pass
138(U-NII-2C) 5690 76.200 18.89 24 29.82 Pass
138(U-NII-3) 5690 -- 2.17 30 -- Pass
155 5775 -- 18.99 30 -- Pass
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Agilent Spectrum Analyzer - Swept SA

26dB Occupied Bandwidth:

Channel 138

fl RL RF So0Q SENSE.IMT ALIGH AUTO 12:40:32 PMFeh 20, 2022 F
|Center Freq 5.690000000 GHz : Avg Type: Log-Pwr TRAE[1 23456 requency
PHO: Fast 0 Trig: Free Run TYPE|M
IFGain:Low #Atten: 30 dB DETIP MNNNN
o Offect 1 B Mkr2 5.648 8 GHZ Auto Tune
10 dB/div__ Ref 21.00 dBm -15.84 dBm
Log | 1
no Center Freq(]
100 5.690000000 GHz
. 2 3
500 ‘ 15 44 don|
12e StartFreq|
230 5.590000000 GHz,
-39.0
480
a0 Stop Freq||
5.790000000 GHz
-69.0
Center 5.6900 GHz Span 200.0 MHz] CF Step
| Res BW 820 kHz #VBW 3.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 20000000 MHz
| I S I AR I3 T N : Auto Man
1 N f 57022 GHz 10.56 dBm
2| N f 56488 GHz -15.84 dBm
3[ N f 57310 GHz -15.98 dBm Freq Offset
0 Hz
8
9
10
11 -
< >
IMSG STATUS
99% Occupied Bandwidth:
Channel 138
Agilent Spectrum Analyzer - Occupied BW
fl RL RF So0Q SENSE:IMT) ALIGN AUTO 12:32:51 PMFeb 20, 2022
|[Center Freq 5.690000000 GHz | Center Freq: 5.690000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 1010
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
AMkr1 -73.2695 MHZ
Ref Offset 1 dB
||10 dBidiv____ Ref 21.00 dBm -1.7451 dB
-og 142 2
nao rVITTEy ST Center Freq(]
1.00 5.690000000 GHz
-9.00
-19.0 '},r"" "M
-29.0 O Py P A gy "
-39.0
-49.0
-59.0
-59.0
| Center 5.69 GHz Span 200 MHz] CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 20.000000 M
Auto Man
Occupied Bandwidth Total Power 26.8 dBm
76.539 MHz Freqoffset
Transmit Freq Error 90.547 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 81.67 MHz x dB -26.00 dB
IMSG STATUS
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Maximum conducted output power:
Channel 138 (U-NII-2C)

Agilent Spectrum Analyzer - Channel Power
il RL RF 08 AC

[Center Freq 5.688365250 GHz

SEMSEINT
‘ Center Freq: 5.688365250 GHz
—— Trig:Free Run Avg|Held: 100/100

ALIGN AUTO 12:40:58 PMFeb 20, 2022
Radio Std: None

Frequency

I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
Log
"o CenterFreq|
1.00 - = ] 5.688365260 GHz
-9.00
-19.0 , l
-29.0 / \\\\
-35.0 — - - . ——
-49.0
-69.0
-69.0
Center 5.688 GHz Span 200 MHz| CF st
Res BW 1 NHz #VBW 3 MHz Sweep 1ms 20.000000 M
Auto Man
Channel Power Power Spectral Density
Freq Offset
18.89 dBm /73.27 MmHz ||} -60.84 dBm mz |} OHz
MSG STATUS

Maximum conducted output power:
Channel 138 (U-NII-3)

Agilent Spectrum Analyzer - Channel Power

( RF S08  AC SEMSEINT ALIGN AUTO 12:41:23 PMFeb 20, 2022
[Center Freq 5.726634750 GHz | Center Freq: 5.726634750 GHz Radio Std: None Frequency
—»~ Trig:FreeRun Avg|Hold: 100100
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBIdiv Ref 21.00 dBm
Log
"o Center Freq||
1.00 > = ~ ] 5.726634750 GHz
-9.00 l \
-19.0
-29.0 / k\\
-38.0 - e
-45.0 I— E——
-55.0
-659.0
|Center 5.727 GHz Span 200 MHz| CF st
Res BW 1 NHz #VBW 3 MHz Sweep 1ms 20000000 M
Auto Man
Channel Power Power Spectral Density
FreqOffset
2.17 dBm s3.27 vHz |} -63.98 dBm mz |} OHz
MSG STATUS
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Product : Intel® Wi-Fi 6 AX201
Test Item : Maximum conducted output power
Test Mode Mode 22 SISO B: Transmit (802.11ax-160BW 72.1Mbps)
Test Date : 2021/12/17
Cable loss=1dB Maximum conducted output power
Data Rate
Frequency
Channel No. (MHz) MCSO0 | MCS1 | MCS2 | MCS3 | MCS4 | MCSS | MCS6 | MCS7 | MCS8 | MCS9 IMCS10|MCSI11
z

Measurement Level (dBm)

50 (U-NII-1) 5250 11.36 | 11.31 | 11.28 | 11.24 | 11.18 | 11.14 | 11.08 | 11.05 | 10.99 | 10.92 | 10.89 | 10.85
50 (U-NII-2A) 5250 11.56 | 11.51 | 11.45|11.39 | 11.36 | 11.30 | 11.26 | 11.21 | 11.17 | 11.12 | 11.06 | 11.00

114 5570 14.56|14.48 | 14.42 11433 | 14.23 | 14.16 | 14.11 | 14.01 | 13.97 | 13.88 | 13.84 | 13.77
Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss

Maximum conducted output power Measurement

Channel No. Fric{céllllllegrécy Barzlgid)v?dth (f))z)lfﬂlf):rt Outp ut Power Limit Result
(MHz) (MHz) (dBm) (dBm) | dBm+10log(BW)

50 (U-NII-1) 5250 - 11.36 24 - Pass

50 (U-NII-2A) 5250 81.900 11.56 24 30.13 Pass

114 5570 163.840 14.56 24 33.14 Pass
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26dB Occupied Bandwidth:

Channel 50
BE Keysight Spectrum Analyzer - Swept SA o]
RF [s00 ac | [ [ SENSE:INT] | ALIGN AUTO  [04:11:46 AMDec 17, 2021
[Center Freq 5.250000000 GHz | Avg Type: Log-Pwr TuCE[Ta345g|  Freauency
PNO: Fast (50 11g: Free Run TYPE| Mt
IFGain:Low #Atten: 30 dB DET|P NNNNN
Auto Tune|
Ref Offset 1 dB Mkr2 5.168 45 GHz
10 dBidiv__Ref 21.00 dBm -21.73 dBm
og
1
1o T Center Freq
1.00 5.250000000 GHz|
5.00 2 3
90 ‘ -19.45 dBm|
StartFreq
0 5.075000000 GHz
-39.0
-49.0
. Stop Freq
i 5.425000000 GHz|
-69.0
Center 5.2500 GHz Span 350.0 MHz CF Step
Res BW 1.6 MHz #VBW 8.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 35.000000 MHz
[ —
1] N f 5.301 45 GHz 6.52 dBm
2 N 1 5.168 45 GHz -21.73dBm
3N f 533100 GHz -20.68 dBm Freq Offset
4 0Hz
5 =
6
7
]
9
10
11 i
P ;
MSG STATUS

99% Occupied Bandwidth:

Channel 50
BE Keysight Spectrum Analyzer - Occupied BW o]
RF [s00 ac | [ [ SENSE:INT] | ALIGN AUTO  [04:11:00 AM Dec 17, 2021
[Center Freq 5.250000000 GHz | Genter Freq: 6.260000000 GHz Radio Std: None Frequency
—— Trig: FreeRun Avg|Held: 10110
| #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
Log
nao CenterFreq
1.00 ! Py 5.250000000 GHz|
-9.00 )‘ \
-19.0
] Y
a0 L4 L,,f"lr -\\Lmhwmmm*“' iy
49,0
59,0
-63.0
Center 5.25 GHz Span 350 MHz CF Step
Res BW 2 MHz #VBW 8 MHz Sweep 1ms 35.000000 MHz,
. . Auto Man
Occupied Bandwidth Total Power 22.5 dBm
1 54-94 MHZ Freq Offset
Transmit Freq Error 260.52 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 164.2 MHz x dB -26.00 dB
MSG STATUS
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Maximum conducted output power:
Channel 50 (U-NII-1)

BE Keysight Spectrum Analyzer - Channel Power =] ]
RF [s00 ac | | [ SENSE:INT] | ALIGN AUTO  [04:12:09 AMDec 17, 2021
[Center Freq 5.211266000 GHz | Center Freq: 6211266000 GHz Radio Std: None Frequency
—— Trig: FreeRun Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
Log
nao CenterFreq
1.00 5.211266000 GHz
.0.00 w}x—"\""\ 2 Vol e |
-19.0 { ]‘
-29.0 /J k
-39.0 g
-49.0 ]
-59.0
-69.0
Center 5.211 GHz Span 250 MHz CF Step
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 25.000000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset
11.36 dBm / 77.47 mHz ||} -68.53 dBm 1z |} OHz
(MSG STATUS

Maximum conducted output power:
Channel 50 (U-NII-2A)

BN Keysight Spectrum Analyzer - Channel Power

[ RF [soq ac | | | SENSE:INT] | ALIGN AUTO  [04:12:33 AMDec 17, 2021
[Center Freq 5.288734000 GHz | Center Freq: 5.285734000 GHz Radio Std: None Frequency
—— Trig: FreeRun Avg|Hold: 100/100
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
o CenterFreq
1.00 5.288734000 GHz
9.00 &
-19.0 J \
-29.0
-39.0 ,) k\
20 N JO
-53.0
-59.0
Center 5.289 GHz Span 250 MHz CF Step
Res BW 1 MHz #VBW 3 MHz Sweep 1 ms, 25.000000 MHz
Channel Power Power Spectral Density
11.56 dBm /77.47 mHz |} -68.33dBm 1z
(MSG STATUS
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Product : Intel® Wi-Fi 6 AX201
Test Item : Maximum conducted output power
Test Mode Mode 23 SISO B: Transmit (802.11ax-20BW Partial RU)
Test Date : 2021/12/17
Cable loss=1dB Maximum conducted output power
Channel |Frequency Data Rate
No. | (MHz) | Partial RU | MCSO | MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | MCS8 | MCS9 | MCS10 | MCSI11
26/0 13.23
36 5180 52/37 1626 | 1622 | 16.15 | 16.09 | 16.03 | 1596 | 1590 | 1586 | 1583 | 1576 | 15.70 | 15.64
106/53 | 18.95
26/8 13.18
64 5320 52/40 1462 | 1458 | 1452 | 1446 | 1441 | 1438 | 1434 | 1427 | 1421 | 1417 | 1411 | 14.07
106/54 | 18.97
26/0 13.42
100 5500 52/37 1622 | 1618 | 1613 | 16.10 | 16.02 | 1594 | 1591 | 1584 | 1580 | 1577 | 15.67 | 15.63
106/53 | 18.75
26/8 13.34
140 5700 52/40 1624 | 1620 | 16.16 | 16.11 | 16.07 | 1598 | 1588 | 15.80 | 1574 | 1570 | 15.63 | 15.56
106/54 | 18.86
26/0 14.89
149 5745 52/37 17.65 | 17.57 | 17.54 | 17.48 | 17.44 | 1737 | 1729 | 1725 | 17.15 | 17.09 | 17.04 | 16.97
106/53 | 18.88

Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss

Maximum conducted output power Measurement

Frequenc . 26dB Output .
Channel No. Rczlmge y Partial RU Bandwidth Povger Output Power Limit
(MHz) (MHz) (dBm) (dBm) | dBm+10log(BW)
26/0 - 13.23 24 --
36 5180 52/37 - 16.26 24 --
106/53 - 18.95 24 --
26/8 20.820 13.18 24 24.18
64 5320 52/40 22.220 14.62 24 24.47
106/54 23.720 18.97 24 24.75
26/0 20.720 13.42 24 24.16
100 5500 52/37 21.720 16.22 24 24.37
106/53 22.670 18.75 24 24.55
26/8 20.920 13.34 24 24.21
140 5700 52/40 22.070 16.24 24 24.44
106/54 23.770 18.86 24 24.76
26/0 - 14.89 30 --
149 5745 52/37 - 17.65 30 --
106/53 - 18.88 30 --
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26dB Occupied Bandwidth:
Channel 64 (Partial RU 26/8)

BE Keysight Spectrum Analyzer - Swept SA

| RF [s00 ac | | [ SENSE:INT] | ALTGN AUTO  [07:12:06 AM Dec 17, 2021
[Center Freq 5.320000000 GHz | Avg Type: Log-Pwr TRACE[1 23456 Frequency
PNO: Fast 0 Trig: Free Run TYPE|M
IFGain:Low #Atten: 30 dB DET|P NNNNN
Mkr2 5.310 65 GHZ
Ref Offset1 dB
10 dBidiv__Ref 21.00 dBm -14.76 dBm
Log 1
M0
1.00
2 3
20 . -14.71 demfl
-19.0
290
390
-49.0
£5.0
£9.0
Center 5.32000 GHz Span 50.00 MHz]
Res BW 200 kHz #VBW 1.0 MIHz Sweep (#Swp) 1.200 ms (1 001 pts)

-——
1 5.328 15 GHz 11.29 dBm
2 N f 5.310 65 GHz -14.76 dBm
3| N f 5.331 05 GHz -15.57 dBm
4
5 E
6
7
8
9
10
11 =
B i f
LES STATUS

Channel 64 (Partial RU 52/40)

BE Keysight Spectrum Analyzer - Swept SA

| RF [s00 ac | | [ SENSE:INT] | ALTGN AUTO  [07:18:01 AMDec 17, 2021
[Center Freq 5.320000000 GHz | Avg Type: Log-Pwr TRACE[1 23456 Frequency
PNO: Fast (50 11ig: FreeRun TYFEIM
IFGain:Low #Atten: 30 dB DET|P NNNNN
Ref Offset 1 dB Mkr2 5.310 35 GHz
10 dBidiv__ Ref 21.00 dBm -15.84 dBm
Log 1
M0
1.00
K 2 3
0 ’ -15.31 démfl
-19.0
290
390
-49.0 flot S
£5.0
£9.0
Center 5.32000 GHz Span 50.00 MHz]
Res BW 220 kHz #VBW 1.0 MIHz Sweep (#Swp) 1.000 ms (1 001 pts)
-——
1 5.325 95 GHz 10.69 dBm
2 N f 5.310 35 GHz -15.84 dBm
3| N f 5.331 356 GHz -16.52 dBm
4
5 =
6
7
8
9
10
11 e
B i f
(MSG STATUS
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Channel 64 (Partial RU 106/54)

BN Keysight Spectrum Analyzer - Swept SA

| RF [s00 ac | | | SENSE:NT| | ALIGN AUTO [ 07:21:22 AMDec 17, 2021
[Center Freq 5.320000000 GHz | Avg Type: Log-Pwr TRaCE[Taaa56|  reduency
PNO: Fast 50 Trig: Free Run TYPE| MR
IFGain:Low #Atten: 30 dB DET|P NNNNN
ot Offast 1 dB Mkr2 5.309 00 GHZ
10 dB/div__Ref 21.00 dBm -14.46 dBm
Log 1
o SEPIN L A
1.00 — .
2 3
-9.00 . T ~14.15 db)|
18.0
240 5.295000000 GHz
-39.0 -
-43.0
w0 Stop Freq
o 5.345000000 GHz
-63.0
Center 5.32000 GHz Span 50.00 MHz]
Res BW 240 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts)
i
11 N f 5.326 40 GHz 11.85 dBm
2| N f 5.309 00 GHz -14.46 dBm
3| N f 5.331 90 GHz -15.44 dBm
4
5 E
6
7
8
9
10
11 -
1 v
(MSG STATUS
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Product
Test Item

Test Mode

Test Date

Intel® Wi-Fi 6 AX201
Maximum conducted output power

2021/12/17

Mode 24 SISO B: Transmit (802.11ax-40BW Partial RU)

Cable loss=1dB

Maximum conducted output power

Channel |Frequency Data Rate
No. | (MHz) |Partial RU| MCSO | MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | MCS8 | MCS9 | MCS10 | MCS11
38 5190 | 242/61 | 17.97 | -- - - - - - - - - - -
62 5310 242/62 | 18.14 | 18.11 18.06 | 18.02 17.96 17.92 | 17.87 | 17.83 | 17.79 | 17.74 | 17.67 | 17.62
102 5510 242/61 | 18.28 - - -- - -- - - - - - -
134 5670 242/62 | 18.79 | 18.70 18.61 18.54 18.48 18.43 | 18.36 | 18.30 | 18.20 | 18.15 | 18.09 | 18.06
151 | 5755 | 242/61 | 18.77 | -- - - - - - - - - - -
Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss
Maximum conducted output power Measurement
Frequency Partial RU 26d]? Output Output Power Limit
Channel No. Range Bandwidth Power
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
38 5190 242/61 17.97 24 --
62 5310 242/62 24.960 18.14 24 24.97
102 5510 242/61 25.140 18.28 24 25.00
134 5670 242/62 26.760 18.79 24 25.27
151 5755 242/61 18.77 30 --
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Report No.: 21C0161R-RFUSWL5V01-A

26dB Occupied Bandwidth:
Channel 62 (Partial RU 242/62)

BE Keysight Spectrum Analyzer - Swept SA

RF [s00 ac |

[ SENSE:INT]

ALIGN AUTO

|07:13:41 AMDec 17, 2021

IFGain:Low #Atten: 30 dB

[
\Center Freq 5.310000000 GHz | i Avg Type: Log-Pwr TRA}:E 1234586
PNO: Fast Trig: Free Run Tvee M
i DET|P NNNNN

Frequency

Mkr2 5.308 3 GHz
Ref Offset 1 dB
10 dB/div__ Ref 21.00 dBm -17.56 dBm
Log 1
1.0
1.00
a0 2 3
’ 17 .26 oB)|
-18.0
-29.0
-38.0
-49.0 Ly
-58.0
-68.0
Center 5.31000 GHz Span 100.0 MHz]
Res BW 240 kHz #VBW 2.0 MHz Sweep (#Swp) 1.667 ms (1001 pts)
3
1] N f 5.324 1 GHz 8.74dBm
2| N f 53083 GHz -17.56 dBm
3[ N f 5.3311GHz 17.35 dBm
4
5 E
6
7
8
9
10
11 i
IMSG STATUS
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Report No.: 21C0161R-RFUSWL5VO0I1-A

D DEKRA

Product Intel® Wi-Fi 6 AX201
Test Item Maximum conducted output power
Test Mode Mode 25 SISO B: Transmit (802.11ax-80BW Partial RU)
Test Date 2021/12/17
Cable loss=1dB Maximum conducted output power
Channel |Frequency Data Rate
No. | (MHz) |Partial RU| MCSO | MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | MCS8 | MCS9 | MCS10 | MCS11
42 5210 | 484/65 | 1745 | 1740 | 1735 | 1728 | 1724 | 17.19 | 17.13 | 17.10 | 17.06 | 17.02 | 16.95 | 16.90
58 5290 | 484/66 | 17.13 | 17.06 | 17.01 | 1695 | 1691 | 16.84 | 1678 | 16.75 | 16.69 | 16.63 | 16.59 | 16.53
106 5530 | 484/65 | 17.08 | 17.01 | 1698 | 16.88 | 1683 | 16.75 | 16.69 | 16.61 | 16.55 | 16.48 | 1638 | 16.32
155 5775 | 484/65 | 18.84 | 18.81 | 1876 | 18.68 | 1859 | 1849 | 1841 | 1834 | 1830 | 1824 | 18.18 | 18.11
Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss
Maximum conducted output power Measurement
Frequency Partial RU 26d]$ Output Output Power Limit
Channel No. Range Bandwidth Power
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
42 5210 484/65 -- 17.45 24 --
58 5290 484/66 43.870 17.13 24 27.42
106 5530 484/65 43.930 17.08 24 27.43
155 5775 484/65 -- 18.84 30 --
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Report No.: 21C0161R-RFUSWL5V01-A

26dB Occupied Bandwidth:
Channel 58 (Partial RU 484/66)

BE Keysight Spectrum Analyzer - Swept SA

RF [s00 ac |

[ SENSE:INT]

ALIGN AUTO

|07:10:21 AMDec 17, 2021

Frequency

[
[Center Freq 5.290000000 GHz | Avg Type: Log-Pwr TRACE[123 45 6
PNO: Fast (50 11ig: FreeRun TYFEIM
IFGain:Low #Atten: 30 dB DET|P NNNNN
Mkr2 5.289 0 GHz
Ref Offset 1 dB
10 dB/div__Ref 21.00 dBm -18.44 dBm
Log 1
1.0
1.00
ETul .2 3
190 -18.28 dEI:mI
-29.0
-38.0
-48.0
-58.0
-68.0
Center 5.2900 GHz Span 200.0 MHz]
Res BW 430 kHz #VBW 3.0 MHz Sweep (#Swp) 1.067 ms (1001 pts)
2
1 N f 5.297 6 GHz 7.72dBm
2 N f 5289 0 GHz -18.44 dBm
3| N f 53312 GHz -19.565 dBm
4
5 =
6
7
8
9
10
11 h,
(MSG STATUS
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Report No.: 21C0161R-RFUSWL5VO0I1-A

D DEKRA

Product Intel® Wi-Fi 6 AX201
Test Item Maximum conducted output power
Test Mode Mode 26 SISO B: Transmit (802.11ax-160BW Partial RU)
Test Date 2021/12/17
Cable loss=1dB Maximum conducted output power
Frequency Data Rate
Channel No.
(MHz) | Partial RU| MCSO | MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7 | MCS8 | MCS9 | MCS10 | MCS11
>0 5250 | 996/67 | 14.96 | 14.89 | 14.83 | 1479 | 1476 | 1472 | 1466 | 14.62 | 1458 | 14.52 | 14.47 | 14.42
(U-NII-1)
>0 5250 | 996/S67 | 1426 | 1422 | 14.16 | 14.13 | 14.05 | 13.99 | 13.89 | 13.86 | 13.81 | 13.77 | 13.73 | 13.64
(U-NII-2A)
4 5570 996/67 | 14.11 | 14.03 | 13.95 | 13.90 | 13.83 | 13.77 | 13.70 | 13.66 | 13.61 | 13.55 | 13.46 | 13.43
996/S67 | 1423 | 14.16 | 14.06 | 13.99 | 1391 | 13.85 | 13.79 | 13.70 | 13.60 | 13.50 | 13.47 | 13.41
Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss
Maximum conducted output power Measurement
Frequency ) 26dB Output o
Partial RU ) Output Power Limit
Channel No. Range Bandwidth Power
(MHz) (MHz) (dBm) (dBm) dBm+10log(BW)
50 (U-NII-1) 5250 996/67 -- 14.96 24 --
50 (U-NII-2A) 5250 996/S67 86.220 14.26 24 30.36
996/67 85.560 14.11 24 30.32
114 5570
996/S67 85.230 14.23 24 30.31
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Report No.: 21C0161R-RFUSWL5V01-A

26dB Occupied Bandwidth:
Channel 50 (U-NII-2A) (Partial RU 996/S67)

BE Keysight Spectrum Analyzer - Swept SA

(=N

RF [s00 ac | [

[ SENSE:INT] |

ALIGN AUTO [07:08:47 AM Dec 17, 2021

Zal|
N f 5.274 50 GHz 6.44 dBm
N f 5.248 60 GHz -21.53 dBm
N f 5.331 55 GHz -19.92 dBm

I

[
e e Sl ) e

I

STATUS

[
[Center Freq 5.250000000 GHz | Avg Type: Log-Pwr TRACE[12345 6 Frequency
PNO: Fast 0 Trig: Free Run TYPE|M
IFGain:Low #Atten: 30 dB DET|P NNNNN
Ref Offset 1 dB MKr2 5.248 60 GHz Auto Tune
19 dBidiv Ref 21.00 dBm -21.53 dBm
1
no CenterFreq
100 5.250000000 GHz
-9.00 ’2 3
-19.56 dBmfil
9o startFreq
=0 5.075000000 GHz
-39.0
-49.0
. Stop Freq
) 5.425000000 GHz
-69.0
Center 5.2500 GHz Span 350.0 MHz CF Ste
Res BW 820 kHz #VBW 8.0 MHz Sweep (#SWp) 1.000 ms (1001 pts)||  35.000000 MHz
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Report No.: 21C0161R-RFUSWL5VO0I1-A P D E KRA

Product : Intel® Wi-Fi 6 AX201
Test Item : Maximum conducted output power
Test Mode Mode 27 MIMO: Transmit (802.11n-20BW 14.4Mbps)
Test Date : 2022/02/22
Chain A
Cable loss=1dB Maximum conducted output power
Frequency Data Rate
Channel No. (MHz) HT8 | HT9 | HT10 | HT11 | HT12 | HT13 | HT14 | HTI5
Measurement Level (dBm)
36 5180 15.86 -- -- -- -- - - -
40 5200 17.61 | 17.57 | 17.53 | 17.49 | 17.43 | 17.39 | 17.35 | 17.29
48 5240 18.16 -- -- -- -- - -- --
52 5260 17.98 -- -- -- -- -- -- --
56 5280 17.77 | 17.70 | 17.66 | 17.62 | 17.56 | 17.53 | 17.50 | 17.44
64 5320 13.23 -- -- -- -- -- -- --
100 5500 13.97 -- -- -- -- -- -- --
116 5580 18.31 | 18.28 | 18.20 | 18.12 | 18.09 | 18.02 | 17.99 | 17.96
140 5700 14.20 -- -- -- -- -- -- --
144(U-NII-2C) 5720 16.23 | 16.14 | 16.05 | 16.02 | 15.95 | 15.89 | 15.82 | 15.72
144(U-NII-3) 5720 8.94 | 891 8.88 | 883 | 8.78 | 8.69 | 8.61 8.52
149 5745 17.65 -- -- -- -- - - -
157 5785 17.72 | 17.65 | 17.56 | 17.52 | 17.45 | 17.38 | 17.33 | 17.30
165 5825 17.85 -- -- -- -- -- -- --

Note: Maximum conducted output power Value =Reading value on average power meter + cable loss

Chain B
Cable loss=1dB Maximum conducted output power
Frequency Data Rate
Channel No. (MHz) HTS | HT9 | HT10 | HT11 | HTI12 | HTI13 | HT14 | HTI15
Measurement Level (dBm)

36 5180 15.84 - - - - - - -
40 5200 17.13 | 17.09 | 17.03 | 1698 | 16.91 | 16.84 | 16.78 | 16.75
48 5240 17.97 - - - - - - -
52 5260 17.76 - - - - - - -
56 5280 17.63 | 17.59 | 17.54 | 17.50 | 17.47 | 17.43 | 17.38 | 17.32
64 5320 13.06 - - - - - - -
100 5500 13.80 - - - - - - -
116 5580 18.07 | 17.98 | 17.94 | 1791 | 17.88 | 17.78 | 17.72 | 17.68
140 5700 13.99 - - - - - - -

144(U-NII-2C) 5720 16.12 | 16.07 | 16.03 | 15.97 | 1592 | 15.87 | 15.83 | 15.78

144(U-NII-3) 5720 883 | 873 | 8.68 | 8.63 | 859 | 854 | 849 | 8.46
149 5745 17.79 - - - - - - -
157 5785 17.73 | 17.69 | 17.61 | 17.54 | 17.51 | 17.42 | 17.34 | 17.31
165 5825 17.76 - - - - - - -

Note: Maximum conducted output power Value =Reading value on average power meter + cable loss
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Report No.: 21C0161R-RFUSWL5VO0I1-A P D E KRA

Maximum conducted output power Measurement:

Frequency 26dB Chain A | Chain B Qutput Output Power Limit
Channel No. Bandwidth | Power Power Power
(MHz) (MHz) (dBm) (dBm) (dBm) (dBm) | dBm+10log(BW)
36 5180 -- 15.86 15.84 18.86 24 --
40 5200 -- 17.61 17.13 20.39 24 --
48 5240 -- 18.16 17.97 21.08 24 --
52 5260 25.730 17.98 17.76 20.88 24 25.10
56 5280 24.570 17.77 17.63 20.71 24 24.90
64 5320 24.620 13.23 13.06 16.16 24 2491
100 5500 24.870 13.97 13.80 16.90 24 24.96
116 5580 23.550 18.31 18.07 21.20 24 24.72
140 5700 24.920 14.20 13.99 17.11 24 24.97
144(U-NII-2C) 5720 17.270 16.23 16.12 19.19 24 23.37
144(U-NII-3) 5720 -- 8.94 8.83 11.90 30 --
149 5745 -- 17.65 17.79 20.73 30 --
157 5785 -- 17.72 17.73 20.74 30 --
165 5825 -- 17.85 17.76 20.82 30 --

Note:

1. Output Power (dBm) = 10LOG (Chain A Power (mW) + Chain B Power (mW))

2. 26dB Bandwidth is the bandwidth of chain A or chain B whichever is less bandwidth, output power limitation
is more stringent.
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Report No.: 21C0161R-RFUSWL5VO0I1-A

D DEKRA

26dB Occupied Bandwidth:
Channel 116 (Chain A)

Agilent Spectrum Analyzer - Swept SA

 RL RF 50@ SENSEINT) ALIGN AUTO

03:54:09 PMFeh 22, 2022

AC
[Center Freq 5.580000000 GHz \ Avg Type: LogPwr mak[iaasse|  Freauency
PNO: Fast (o0 11ig: Free Run TRE| I Wbk
IFGain:Low #Atten: 30 dB DET|P HNNMN
ot oot 1 dB MKr2 5.568 00 GHzZ Auto Tune
10 dBrdiv Ref 21.00 dBm -19.73 dBm
Log 1
nao T Center Freq||
1.00 5.580000000 GHz
-0.00 3
EER Qz -17.80 dEm|
jl StartFreq||
230 ot T 5555000000 GHz
-39.0
-49.0
230 Stop Freqj|
5o 5.605000000 GHz
Center 5.58000 GHz Span 50.00 MHZ] CF Step
Res BW 240 kHz #VBW 1.0 MHz Sweep #Swp) 1.000 ms (1001 pts) 5000000 MHz
| S S F S N T NI Auto Man
11 N f 5.581 25 GHz 8.20 dBm
2] N f 5.568 00 GHz -19.73 dBm
3| N f 5.592 00 GHz -17.90 dBm Freq Offset
4 0Hz
6
Fi
8
9
10
11 v
< b
IMSG STATUS
Channel 116 (Chain B)
Agilent Spectrum Analyzer - Swept SA
fl RL RF sS0Q SENSEINT] ALIGN AUTO 03:55:22 PMFeb 22, 2022 E
|Center Freq 5.580000000 GHz | Avg Type: Log-Pwr TRACE[1 5345 & requency
PNO: Fast Cp0 Trig: Free Run TYPE | Wakiuhdohtt
IFGain:Low #Atten: 30 dB DETIP MMNMNHMN
o Offeot 1 dB MKr2 5.568 50 GHZ Auto Tune
10 dBrdiv__ Ref 21.00 dBm -17.98 dBm
Log 1
.o T Center Freq(]
1.00 5.580000000 GHz
-8.00 '2 | 3
-17.45 demfl
90 StartFreq||
0 5555000000 GHz
-390 fommesdia ol -
-19.0
230 Stop Freqj|
aa0 5.605000000 GHz
Center 5.58000 GHz Span 50.00 MHZ] CF Step
Res BW 240 kHz #VBW 1.0 MHz Sweep #Swp) 1.000 ms (1001 pts) 5000000 MHz
I S E A N N pute Man
N f 56.577 50 GHz 8.55 dBm
N f 5.568 50 GHz -17.98 dBm
N f 5.592 05 GHz -18.28 dBm Freq Offset
0 Hz

= =
=[O (€O O [~ [T O | (NS

A

STATUS

=
@
o]
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Report No.: 21C0161R-RFUSWL5VO0I1-A

D DEKRA

99% Occupied Bandwidth:
Channel 144 (Chain A)

Agilent Spectrum Analyzer - Occupied BW

 RL RF S0% AC SEMSE!INT] ALIGN AUTO 12:51:53 PMFeb 20, 2022
|Center Freq 5.720000000 GHz | Center Freq:5.720000000 GHz Radio $td: None Frequency
—— Trig:Free Run Avg|Hold: 10/10
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
AMKr1 -14.0025 MHz
Ref Offset 1 dB
||10 dBidiy ___ Ref 21.00 dBm -7.9450 dB
Log | 5
.o 182 . Center Freq|
.00 *‘ ] 1 Prfiepes, 5.720000000 GHz
-0.00
k!
190 T e B i
290 bt
-39.0
-49.0
-59.0
-69.0
|Center 5.72 GHz Span 50 MHz CF st
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5000000 M
[Auto Man
Occupied Bandwidth Total Power 22.1 dBm
18.005 MHz Freqotset
Transmit Freq Error -12.215 kHz OBW Power 99.00 % OHz
x dB Bandwidth 25.19 MHz x dB -26.00 dB
IMSG STATUS

99% Occupied Bandwidth:
Channel 144 (Chain B)

Occupied BW

Agilent Spectrum Analyzer -

fl RL RF S0% SEMSEIMT] ALIGN AUTO 12:52:44 PMFeb 20, 2022
|[Center Freq 5.720000000 GHz | Center Freq: 5.720000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 10/10
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
AMKr1 -13.891 MHz
Ref Offset 1 dB
||10 dBidiy___ Ref 21.00 dBm -6.5344 dB
Log | 2
e 142 Center Freq||
1.00 A Ay 5.720000000 GHz
-9.00 v .
-19.0 W" H}v %ﬂk"‘d\h
-29.0 o .
-39.0 ’“"ﬂ’ wl'"‘“wh-n b n
WW Rl PV
-49.0
-59.0
-69.0
||:';‘enter 5.72 GHz Span 50 MHz CF Step
Res BW 300 kHz #/BW 1 MHz Sweep 1ms 5.000000 MH=
JAuto Man
Occupied Bandwidth Total Power 22.5 dBm
17.782 MHz Freqoffset
Transmit Freq Error -1.856 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 23.83 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 21C0161R-RFUSWL5VO0I1-A P D E KRA

Maximum conducted output power:
Channel 144 (U-NII-2C) (Chain A)

Agilent Spectrum Analyzer - Channel Power

i RL RF S0G  AC SEMSE:INT ALIGHAUTO 12:56:46 PMFeb 20, 2022
|[Center Freq 5.717998750 GHz | Center Freq: 6.717998760 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 100/100
I ‘ #IFGain:Low #Atten: 30 <B Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
nao Center Freq||
1.00 rat = — N 5717998750 GHz
-9.00
-19.0 '},.ﬂ/ \
1200 | e I T
-39.0
-49.0
-59.0
-59.0
|Center 5.718 GHz Span 50 MHz CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 5000000 M
Auto Man
Channel Power Power Spectral Density
Freq Offset
16.23 dBm r1amHz |} -56.73 dBm mz |} OHz
msa 1) Alignment Completed STATUS

Maximum conducted output power:
Channel 144 (U-NII-3) (Chain A)

Agilent Spectrum Analyzer - Channel Power

0 RL RF S0Q  AC SEMSE:IMT]| ALIGHNAUTO 12:57:10 PMFeb 20, 2022
|Center Freq 5.727001250 GHz | Center Freq: 5727001250 GHz Radio $td: None Frequency
—— Trig:Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dB/div Ref 21.00 dBm
Log
"o Center Freq||
.00 /. 5727001250 GHz
-9.00
-19.0 Ml/ \
200 [, e
"‘“""‘v'""\u-v\,.q,
-39.0
-49.0
-59.0
-59.0
|Center 5.727 GHz Span 50 MHz CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 5000000 Wi
Auto Man
Channel Power Power Spectral Density
Freq Offset
8.94 dBm /4.003 vHz [} -568.79 dBm mz |} 0Hz
IMSG STATUS
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Report No.: 21C0161R-RFUSWL5VO0I1-A P D E KRA

Maximum conducted output power:
Channel 144 (U-NII-2C) (Chain B)

Agilent Spectrum Analyzer - Channel Power

i RL RF S0G  AC SEMSE:INT ALIGNAUTO 12:57:53 PMFeb 20, 2022
|[Center Freq 5.718054500 GHz | Center Freq: 5.718064500 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 100/100
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
nao Center Freq||
100 . —— \ 5718054500 GHz|
-9.00
-19.0 .Jf/ \’\‘\R
- ,/r “ \m_
20 [RE——— ]
.49, =i
-59.0
-59.0
|Center 5.718 GHz Span 50 MHz CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 5000000 M
Auto Man
Channel Power Power Spectral Density
Freq Offset
16.12 dBm s13.89 mHz |} -56.80 dBm Hz |} OHz
IMSG STATUS

Maximum conducted output power:
Channel 144 (U-NII-3) (Chain B)

Agilent Spectrum Analyzer - Channel Power

0 RL RF S0Q  AC SEMSE:IMT]| ALIGHNAUTO 12:58:19 PMFeb 20, 2022
|Center Freq 5.726945500 GHz | Center Freq: 5726945500 GHz Radio $td: None Frequency
—— Trig:Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dB/div Ref 21.00 dBm
Log
"o Center Freq||
1.0 /,.--u” 5.726945500 GHz
-9.00
-29.0 ’/H [
-39.0
]
49.0 [t
-59.0
-59.0
|Center 5.727 GHz Span 50 MHz CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 5000000 Wi
Auto Man
Channel Power Power Spectral Density
Freq Offset
8.83 dBm /3.891 mHz [} -68.77 dBm mz |} 0Hz
IMSG STATUS
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Report No.: 21C0161R-RFUSWL5VO0I1-A P D E KRA

Product : Intel® Wi-Fi 6 AX201
Test Item : Maximum conducted output power
Test Mode Mode 28 MIMO: Transmit (802.11n-40BW 30Mbps)
Test Date : 2022/02/22
Chain A
Cable loss=1dB Maximum conducted output power
Frequency Data Rate
Channel No. (MHz) HT8 | HT9 | HTI10 | HTI1 | HT12 | HTI3 | HT14 | HTI15
Measurement Level (dBm)
38 5190 15.35 - - - - - - -
46 5230 17.70 | 17.65 | 17.61 | 17.58 | 17.52 | 17.46 | 1741 | 17.37
54 5270 16.32 - - - - - - -
62 5310 1291 | 12.88 | 12.84 | 12.79 | 12.74 | 12.68 | 12.62 | 12.57
102 5510 14.05 - - - - - - -
110 5550 18.22 | 18.17 | 18.08 | 18.02 | 1793 | 17.83 | 17.74 | 17.64
134 5670 16.76 - - - - - - -
142(U-NII-2C) 5710 18.18 | 18.14 | 18.10 | 18.04 | 18.00 | 17.96 | 17.92 | 17.86
142(U-NII-3) 5710 4.89 4.83 4.77 4.72 4.63 4.56 4.48 4.43
151 5755 17.98 - - - - - - -
159 5795 18.11 | 18.03 | 17.97 | 17.92 | 17.89 | 17.80 | 17.74 | 17.66

Note: Maximum conducted output power Value =Reading value on average power meter + cable loss

Chain B
Cable loss=1dB Maximum conducted output power
Frequency Data Rate
Channel No. (MHz) HT8 | HT9 | HTI10 [ HTI1 | HT12 | HTI3 | HT14 | HTI15
Measurement Level (dBm)

38 5190 14.78 - - - - - - -
46 5230 17.64 | 17.61 | 17.56 | 17.52 | 17.48 | 17.41 | 17.35 | 17.29
54 5270 16.31 - - - - - - -
62 5310 12.65 | 12.60 | 12.55 | 12.51 | 12.47 | 1242 | 12.37 | 12.32
102 5510 13.85 - - - - - - -
110 5550 1798 | 17.94 | 1790 | 17.86 | 17.82 | 17.79 | 17.76 | 17.72
134 5670 16.59 - - - - - - -

142(U-NII-2C) 5710 17.99 | 17.92 | 17.88 | 17.80 | 17.73 | 17.70 | 17.60 | 17.52

142(U-NII-3) 5710 5.26 5.19 5.14 5.10 5.06 4.97 4.89 4.85
151 5755 17.68 - - - - - - -
159 5795 17.82 | 17.77 | 17.71 | 17.63 | 17.53 | 17.47 | 17.41 | 17.35

Note: Maximum conducted output power Value =Reading value on average power meter + cable loss
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Maximum conducted output power Measurement:

Frequency 26dB Chain A | Chain B Qutput Output Power Limit
Channel No. Bandwidth | Power Power Power
(MHz) (MHz) (dBm) (dBm) (dBm) (dBm) | dBm+10log(BW)
38 5190 -- 15.35 14.78 18.08 24 --
46 5230 - 17.70 17.64 20.68 24 -
54 5270 43.060 16.32 16.31 19.33 24 27.34
62 5310 43.060 12.91 12.65 15.79 24 27.34
102 5510 44.320 14.05 13.85 16.96 24 27.47
110 5550 42.500 18.22 17.98 21.11 24 27.28
134 5670 44.860 16.76 16.59 19.69 24 27.52
142(U-NII-2C) 5710 39.302 18.18 17.99 21.10 24 26.94
142(U-NII-3) 5710 - 4.89 5.26 8.09 30 -
151 5755 - 17.98 17.68 20.84 30 -
159 5795 -- 18.11 17.82 20.98 30 --

Note:

1. Output Power (dBm) = 10LOG (Chain A Power (mW) + Chain B Power (mW)).

2. 26dB Bandwidth is the bandwidth of chain A or chain B whichever is less bandwidth, output power limitation
is more stringent.
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Report No.: 21C0161R-RFUSWL5VO0I1-A

D DEKRA

26dB Occupied Bandwidth:

Channel 110 (Chain A)

Agilent Spectrum Analyzer - Swept SA

 RL RF S0 & SEMSEINT

ALIGHNAUTO

03:58:38 PMFeb 22, 2022

|[Center Freq 5.550000000 GHz | Avg Type: Log-Pwr TRACE[1234 5 6 Frequency
PNO: Fast 0 1hig: Free Run TPE M it
IFGain:Low #Atten: 30 dB DET|P MMM NN
o Offeot 1 dB Mkr2 5.528 2 GHz Auto Tune
10 dBidiv Ref 21.00 dBm -19.44 dBm
Log 7
1o T Center Freq||
1.00 5550000000 GHz
800 .2 3
-15.52 dbm|
8o StartFreq||
290 5500000000 GHz|
80 _
-43.0
a0 Stop Freq||
5600000000 GHz
-63.0
Center 5.55000 GHz Span 100.0 MHz CF Step
| Res BW 430 kHz #/BW 2.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 10.000000 MHz
| S E SR N N Auto Man
N t 5544 4 GHz 7.48 dBm
2 N f 55382 GHz -19.44 dBm
3N f 55718 GHz 1884 dBm Freq Offset
: 0 Hz
5
7
8
9
10
11 2
< >
MSG STATUS
Channel 110 (Chain B)
Agilent Spectrum Analyzer - Swept SA
i RL RF S0 & SEMNSEINT ALIGNAUTO 04:01:59 PMFeb 22, 2022 E
|[Center Freq 5.550000000 GHz | Avg Type: Log-Pr TRACE[1234 5 6 requency
PNO: Fast 50 Trig: Free Run TVPE | ki
IFGain:Low #Atten: 30 dB DET|P NNMNN
o Offeot 1 dB Mkr2 5.528 5 GHz Auto Tune
19gBidiv_Ref 21.00 dBm -18.88 dBm
1o \ Center Freq||
1.00 5550000000 GHz
200 2 3
-19.0 ‘ 17 40 dBmfl
) StartFreq|
20 5500000000 GHz
2390 Frpshoie an
-42.0
&80 Stop Freq(]
! 5600000000 GHz
-E9.0
Center 5.55000 GHz Span 100.0 MHz CF Step
Res BW 430 kHz #VBW 2.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 10.000000 MHz
| Fr—————————— Auto Man
N f 5,563 3 GHz 8.60 dBm
N f 55235 GHz -18.83 dBm
N f 55710 GHz -19.19 dBm Freq Offset
0 Hz|

1
2
3
4
5
6
7
g
9
10
11

=
RIS
2]

STATUS
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99% Occupied Bandwidth:

Channel 142 (Chain A)

Agilent Spectrum Analyzer - Occupied BW

il RL RF S0@  aC SEMSEINT ALIGNAUTD 12:59:31 PMFeb 20, 2022
[Center Freq 5.710000000 GHz Center Freq: 5.710000000 GHz Radio Std: None Frequency
—»~ Trig:FreeRun Avg|Hold: 10110
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
AMKr1 -33.3175 MHZ
Ref Offset 1 dB
| 10dBidiv___ Ref 21.00 dBm -6.7586 dB
Log 2
1o 1A2 s, L CenterFreq||
1.00 B 5.710000000 GHz
-0.00
1.0 N MWW 1y
oM T
-29.0
-39.0
-49.0
-59.0
-63.0
Center 5.71 GHz Span 100 MHz| CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 10000000 Wb
Auto Man
Occupied Bandwidth Total Power 25.0dBm
36.635 MHz Freqoffeet
Transmit Freq Error 153.75 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 54.02 MHz x dB -26.00 dB
MSG STATUS
Channel 142 (Chain B)

] RL RF S0@  aC SEMSEINT ALIGNAUTD 01:01:31 PMFeb 20, 2022
[Center Freq 5.710000000 GHz Center Freq: 5.710000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 10110
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
AMEKr1 -33.0905 MHz
Ref Offset 1 dB
| 10dBidiv___ Ref 21.00 dBm -3.1759 dB
Loo 142 2
10 -~ ] Center Freq|
1.00 f 5.710000000 GHz
-0.00
9.0 Mﬂ.r"‘; MM
-23.0 M‘\rr;m" Il Mhmrim
-39.0
-49.0
-59.0
-63.0
Center 5.71 GHz Span 100 MHz| CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 10.000000 M
Auto Man
Occupied Bandwidth Total Power 254 dBm
36.181 MHz Freqoffset
Transmit Freq Error 49.670 kHz OBW Power 99.00 % O0Hz
x dB Bandwidth 42.39 MHz x dB -26.00 dB
MSG STATUS
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Maximum conducted output power:
Channel 142 (U-NII-2C) (Chain A)

Agilent Spectrum Analyzer - Channel Power

i RL RF S0G  AC SEMSE:INT ALIGNAUTO 01:06:03 PMFeb 20, 2022
|[Center Freq 5.708341250 GHz | Center Freq: 56708341260 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 100/100
I ‘ #IFGain:Low #Atten: 30 <B Radio Device: BTS
Ref Offset 1 dB
10 dBldiv Ref 21.00 dBm
Log
nao Center Freq||
100 e 5708341250 GHz|
-9.00
190 ,_._.M._._,.,.--rj} \\M
i T
-39.0
-49.0
-59.0
-59.0
|Center 5.708 GHz Span 100 MHz| CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 10000000 M
Auto Man
Channel Power Power Spectral Density
Freq Offset
18.18 dBm /33.32 mHz ||} -58.29 dBm Hz |} OHz
IMSG STATUS

Maximum conducted output power:
Channel 142 (U-NII-3) (Chain A)

Agilent Spectrum Analyzer - Channel Power

0 RL RF S0Q  AC SEMSE:IMT]| ALIGHNAUTO 01:06:27 PMFeb 20, 2022
|[Center Freq 5.726658750 GHz | Center Freq: 5726655750 GHz Radio $td: None Frequency
—— Trig:Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dB/div Ref 21.00 dBm
Log
"o Center Freq||
.00 ,f”“' s 5.726668750 GHz
-9.00
-19.0 / \
D o —
-29.0 e
390 I P
-49.0
-59.0
-59.0
|Center 5.727 GHz Span 100 MHz| CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 10000000 Mi+
Auto Man
Channel Power Power Spectral Density
Freq Offset
4.89 dBm /3.318 MHz ||} -60.22 dBm mz |} 0Hz
IMSG STATUS
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Maximum conducted output power:
Channel 142 (U-NII-2C) (Chain B)

Agllenl Spectrum Analyzer - Channel Power

RF S0Q  AC SEMSE:IMT| ALIGNAUTOD PMFeb 20, 2022

Radlo Std: None

|\Center Freq 5.708454750 GHz | Center Freq: 5708454750 GHz
Trig: Free Run Avg|Hold: 100/100
‘ #IFGam:Luw #Atten: 30 <B Radio Device: BTS
Ref Offset 1 dB
10 dBde Ref 21.00 dBm
11 El
1.00 —— V2 T,

Frequency

Center Freq||
5.708454750 GHz

-9.00
-19.0 j \

-29.0

-39.0

-49.0

-59.0

-59.0

|Center 5.708 GHz
Res BW 1 MHz

Span 100 MHz|
#VBW 3 MHz

CF Step

Sweep 1ms

Channel Power

17.99 dBm /33.09 mHz [}

Power Spectral Density

-58.39 dBm Hz |}

STATUS

10.000000 MHz
Auto Man

Freq Offset
0Hz

Maximum conducted output power:
Channel 142 (U-NII-3) (Chain B)

Agllenl Spectrum Analyzer - Channel Power

S0Q  AC

SENSE:IMT)

ALIGN AUTO

01:08:15 PMFeb 20, 2022

[Center Freq 5.726545250 GHz ‘ Center Freq: 5.726545250 GHz Radic Std: None Frequency
Trig: Free Run Avg|Held: 100/100
I | #IFGam:an #Atten: 30 dB Radio Device: BTS
Ref Offset 1 dB
10 dBidiv Ref 21.00 dBm
Log
"o Center Freq||
1.00 - 7 ] 5.726545250 GHz
-9.00
-19.0 f L
220 N
80 \"‘-
-30.0 fe ]
19.0 [
-69.0
-59.0
I Center 5.727 GHz Span 100 MHz| CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 10.000900 M
Auto Man
Channel Power Power Spectral Density
Freq Offset
5.26 dBm /3.091 MmHz ] -61.06 dBm mz |} OHz

STATUS

Page: 98 of 515



Report No.: 21C0161R-RFUSWL5VO0I1-A

D DEKRA

Product Intel® Wi-Fi 6 AX201
Test Item Maximum conducted output power
Test Mode Mode 29 MIMO: Transmit (802.11ac-80BW 65Mbps)
Test Date 2022/02/20
Chain A
Cable loss=1dB Maximum conducted output power
Channel No Frequency Data Rate
(MHz) |VTHO|VTHI|VTH2|VTH3|VTH4 |VTHS5|VTH6|VTH7|VTHS|VTH9
42 5210 15.47 | 15.40 | 15.34 | 15.28 | 15.24 | 15.21 | 15.16 | 15.11 | 15.04 | 14.99
58 5290 14.12 | 14.05 | 14.01 | 13.95 | 13.90 | 13.84 | 13.78 | 13.74 | 13.71 | 13.66
106 5530 1471 -- -- - -- -- -- -- -- --
122 5610 18.46 | 18.42 | 18.38 | 18.31 | 18.27 | 18.22 | 18.16 | 18.11 | 18.06 | 18.03
138 (U-NII-2C) 5690 18.41 | -- -- -- -- -- -- -- -- --
138 (U-NII-3) 5690 1.14 -- -- -- -- -- -- -- -- --
155 5775 16.52 |1 16.48 | 16.44 | 16.34 | 16.27 | 16.20 | 16.15 | 16.12 | 16.09 | 16.06
Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss
Chain B
Cable loss=1dB Maximum conducted output power
Channel No Frequency Data Rate
(MHz) |VTHO|VTHI1 |VTH2|VTH3|VTH4|VTHS|VTH6|VTH7|VTH8|VTH9
42 5210 15.36 | 15.31 | 15.27 | 15.20 | 15.15 | 15.09 | 15.05 | 15.00 | 14.97 | 14.93
58 5290 13.85 | 13.81 | 13.77 [ 13.71 | 13.67 | 13.63 | 13.60 | 13.57 | 13.50 | 13.43
106 5530 1498 | -- -- -- -- -- -- -- -- --
122 5610 18.45|18.37 | 18.30 | 18.26 | 18.17 | 18.08 | 18.01 | 17.98 | 17.92 | 17.84
138 (U-NII-2C) 5690 1835 -- -- -- - - - - - -
138 (U-NII-3) 5690 1.48 -- -- -- - - - -- - -
155 5775 16.47 | 16.40 | 16.32 | 16.29 | 16.21 | 16.17 | 16.10 | 16.03 | 15.97 | 15.94

Note: Maximum conducted output power Value =Reading value on Spectrum Analyzer + cable loss
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Maximum conducted output power Measurement:

Frequency 26dB ChainA | Chain B Output Output Power Limit
Channel No. Bandwidth | Power Power Power
(MHz) (MHz) (dBm) (dBm) (dBm) (dBm) | dBm+10log(BW)
42 5210 -- 15.47 15.36 18.43 24 --
58 5290 85.390 14.12 13.85 17.00 24 30.31
106 5530 86.160 14.71 14.98 17.86 24 30.35
122 5610 86.920 18.46 18.45 21.47 24 30.39
138 (U-NII-2C) 5690 77.200 18.41 18.35 21.39 24 29.88
138 (U-NII-3) 5690 - 1.14 1.48 4.32 30 --
155 5775 -- 16.52 16.47 19.51 30 --

Note:

1. Output Power (dBm) = 10LOG (Chain A Power (mW) + Chain B Power (mW))

2. 26dB Bandwidth is the bandwidth of chain A or chain B whichever is less bandwidth, output power limitation
is more stringent.
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26dB Occupied Bandwidth:
Channel 138 (Chain A)

Agilent Spectrum Analyzer - Swept SA

g RL RF 508 AC SEMSE:INT ALIGN AUTO 01:12:19 PMFeh 20, 2022
[Center Freq 5.690000000 GHz \ Avg Type: Log-Pwr mek[lzaase|  Freauency
PNO: Fast 0 Trig: Free Run THPE| 1M iiohinb
IFGain:Low #Atten: 30 dB DETIP NNMNHN M
ot Offeot 1 B MKr2 5.647 0 GHZ Auto Tune
10 dB/div__ Ref 21.00 dBm -18.93 dBm
Log 1
n.o 1 CenterFreq
1.00 5.690000000 GHz
-9.00 2 3
90 ‘ 17 82 dmf
StartFreq
40 5590000000 GHz
-39 0 e
-49.0
£30 StopFreq
- 5.790000000 GHz
iCenter 5.6900 GHz Span 200.0 MHz CF Step
| Res BW 820 kHz #VBW 3.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 20.000000 MHz|
| S N S N A BT N IR e - [P Man
10 N f 5703 2 GHz 8.08 dBm
2 N f 5.647 0 GHz -18.93 dBm
3 N f 5.732 8 GHz -18.56 dBm Freq Offset
4 0Hz
6
Fi
8
9
10
11 v
< >
IMSG STATUS
Channel 138 (Chain B)
Il RL RF S0 AC SENSEINT ALTGN AUTO 0L2Si0sPMFebzo, 2022 [
[Center Freq 5.690000000 GHz \ Avg Type: Log-Pwr We[izaase|  Freauency
PNO: Fast 0 Trig: Free Run THPE| 1M iiohinb
IFGain:Low #Atten: 30 dB DETIP NNMNHN M
ot Offeot 1 B MKr2 5.613 2 GHz Auto Tune
10 dBidiv_ Ref 21.00 dBm -16.13 dBm
Log 1
n.o I Center Freq||
1.00 5.690000000 GHz
. 2 3
=00 ’ -15 50 dBm)|
e StartFreq||
240 ===l 5590000000 GHz
-390
-49.0
. Stop Freq|l
0 5.790000000 GHz
Center 5.6900 GHz Span 200.0 MHZz CF Step
| Res BW 1.1 MHz #VBW 3.0 MHz Sweep (#Swp) 1.000 ms (1001 pts)||  20.000000 MHz
| o s I 1 I ) O [T~ [ Man
10 N f 5.696 4 GHz 10.50 dBm
2| N f 56132 GHz -16.13 dBm
3| N f 57320 GHz -15.63 dBm Freq Offset|
0 Hz
8
9
10
11 -
< ¥
MSG STATUS
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